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TEST REPORT

Test Report No. : HK2501150317-2E Gl
Equipment under Test : Trail Camera
Model /Type : ph970G
Series Models : N/A
Applicant : Shenzhen Zecre Technology CO.,Ltd

: RM 501 BLDG B AREA C SHANGXUE INDUSTRIAL
Address PARK, XINXUE COMMUNITY, BANTIAN, LONGGANG,
SHENZHEN, China

Manufacturer : Shenzhen Zecre Technology CO.,Ltd

RM 501 BLDG B AREA C SHANGXUE INDUSTRIAL
Address : PARK, XINXUE COMMUNITY, BANTIAN, LONGGANG,
SHENZHEN, China
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Test result Pass

The test report merely corresponds to the test sample.
It is not permitted to copy extracts of these test result without the written permission of the test laboratory.
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1 Summary
1.1 Test Standards

The tests were performed according to following standards:

FCC Part 27: Miscellaneous Wireless Communications Services.

TIA/EIA 603 D June 2010:Land Mobile FM or PM Communications Equipment Measurement and
Performance Standards 47 CFR FCC Part 15 Subpart B: - Unintentional Radiators.

FCC Part 2: Frequency Alloca-Tions And Radio Treaty Mat-Ters; General Rules And Reg-Ulations.

KDB971168 D01:v03r01 Measurement Guidance For Certification Of Licensed Digital Transmitters.

1.2 Test Description

Test Item Section in CFR 47 Result
Part 2.1046
RF Output Power Part 27.50(d)(4) Pass
Peak-to-Average Ratio Part 27.50(d)(4) Pass
. : Part 2.1049
o -
99% & -26 dB Occupied Bandwidth Part 27.53(h) Pass
. ) . Part 2.1051 N
Spurious Emissions at Antenna Terminal Part 27.53(h) Pass %
. | - Part 2.1053 =
Field Strength of Spurious Radiation Part 27.53(h) Pass S
. Part 2.1051 é
Out of band emission, Band Edge Part 27.53(h) Pass
. Part 2.1055
Frequency stability Part 27 54 Pass
The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK
this document cannont be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.cer-mark.com
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1.3 Information of The Test Laboratory

Shenzhen HUAK Testing Technology Co., Ltd.
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping,
Fuhai Street, Bao’an District, Shenzhen, Guangdong, China

Testing Laboratory Authorization:

A2LA Accreditation Code is 4781.01.
FCC Designation Number is CN1229.
Canada IC CAB identifier is CN0045.
CNAS Registration Number is L9589.

1.4 Statement of The Measurement Uncertainty

The data and results referenced in this document are true and accurate. The reader is cautioned that there
may be errors within the calibration limits of the equipment and facilities. The measurement uncertainty was
calculated for all measurements listed in this test report acc. to CISPR 16 - 4 ,Specification for radio
disturbance and immunity measuring apparatus and methods — Part 4:Uncertainty in EMC

Measurements” and is documented in the Shenzhen HUAK Testing Technology Co., Ltd.quality system acc.
to DIN EN ISO/IEC 17025. Furthermore, component and process variability of devices similar to that tested
may result in additional deviation. The manufacturer has the sole responsibility of continued compliance of
the device.

Hereafter the best measurement capability for Shenzhen HUAK Testing Technology Co., Ltd.is reported:

Measurement
Test Range Uncertainty Notes
Radiated Emission 30~1000MHz 4.10dB (1)
Radiated Emission Above 1GHz 4.32dB (1)
Conducted Disturbance 0.15~30MHz 3.20dB (1)

(1) This uncertainty represents an expanded uncertainty expressed at approximately the 95%
confidence level using a coverage factor of k=2.

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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2 General Information
2.1 Environmental Conditions

During the measurement the environmental conditions were within the listed ranges:

Normal Temperature: 25°C
Relative Humidity: 55 %
Air Pressure: 101 kPa

2.2 Description of Test Modes

The EUT has been tested under typical operating condition. The CMW500 used to control the EUT staying in
continuous transmitting and receiving mode for testing. Regards to the frequency band operation: the lowest.
middle and highest frequency of channel were selected to perform the test, then shown on this report.

Note:

1. For the ERP/EIRP and radiated emission test, every axis (X, Y, Z) was verified, and show the worst
resulton this report.

2. Test method and refer to 3GPP TS136521.

2.3 Test frequency list

X Cha_nnel Frequency channel
Bandwidth (MHz)

1710.7 19957

1.4 MHz 1732.5 20175
1754.3 20393

1711.5 19965

3 MHz 1732.5 20175
1753.5 20385

1712.5 19975

5 MHz 1732.5 20175
1752.5 20375

1715.0 20000

10 MHz 1732.5 20175
1750.0 20350

1717.5 20025

15 MHz 1732.5 20175
1747.5 20325

1720.0 20050

20 MHz 1732.5 20175
1745.0 20300

results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK
this document cannont be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.cer-mark.cor
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2.4 Equipments Used During The Test
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Item Test Equipment Manufacturer Model No. Serial No. Galibrationg, Galibration Due
Date Date
1 L.I.S.N. R&S ENV216 HKE-002 2024/02/20 2025/02/19
2 L.I.S.N. R&S ENV216 HKE-059 2024/02/20 2025/02/19
3 EMI Test Receiver R&S ESR HKE-005 2024/02/20 | 2025/02/19
4 Spectrum analyzer Agilent N9020A HKE-117 2024/02/20 | 2025/02/19
5 Spectrum analyzer R&S FSV3044 HKE-126 2024/02/20 | 2025/02/19
6 Preamplifier EMCI EMC051845S| HKE-006 2024/02/20 | 2025/02/19
7 Preamplifier Schwarzbeck BBV 9743 HKE-016 2024/02/20 | 2025/02/19
8 Preamplifier A.H. Systems SAS-574 HKE-182 2024/02/20 | 2025/02/19
9 6dB Attenuator Pasternack 6db HKE-184 2024/02/20 2025/02/19
10 EMI Test Rohde & ESR-7 HKE-010 | 2024/02/20 | 2025/02/19
Receiver Schwarz
11 Broadband Schwarzbeck | VULB9168 | HKE-167 | 2024/02/21 | 2026/02/20
Antenna
12 Loop Antenna COM-POWER AL-130R HKE-014 2024/02/21 2026/02/20
13 Horn Antenna Schwarzbeck 9120D HKE-013 2024/02/21 2026/02/20
EMI Test JS32-CE
14 Software Tonscend 2506 HKE-081 / /
EMI Test JS32-RE
15 Software Tonscend 50.0 HKE-082 / /
16 RF Automatic Tonscend | JS0806-1 | HKE-096 | 2024/02/20 | 2025/02/19
control unit
17 iotrpass fiter Tonscend | JSO0806-F | HKE-055 | 2024/02/20 | 2025/02/19
Wireless
18 Communication R&S CMU200 HKE-026 2024/02/20 2025/02/19
Test Set
Wireless
19 Communication R&S CMW500 HKE-027 2024/02/20 | 2025/02/19
Test Set
High-low
20 temperature Guangke HT-80L HKE-118 2024/06/10 | 2025/06/09
chamber
21 | Temperature and Boyang HTC-1 HKE-075 | 2024/06/10 | 2025/06/09
humidity meter
JS1120
22 RF Test Software Tonscend Version HKE-183 / /
3.1.46
RSE Test JS36-RSE
23 Software Tonscend 5.0.0 HKE-184 / /

TEL : +86-755 2302 9901 FAX :
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

+86-755 2302 9901

E-mail : service@cer-mark.com
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ltem Test Equipment Manufacturer Model No. Serial No. Calibgation |Calibrgtish [ge
Date Date
1 L.I.S.N. R&S ENV216 HKE-002 2025/02/19 | 2026/02/18
2 L.I.S.N. R&S ENV216 HKE-059 2025/02/19 | 2026/02/18
3 EMI Test Receiver R&S ESR HKE-005 2025/02/19 | 2026/02/18
4 Spectrum analyzer Agilent N9020A HKE-117 2025/02/19 | 2026/02/18
5 Spectrum analyzer R&S FSV3044 HKE-126 2025/02/19 | 2026/02/18
6 Preamplifier EMCI EMC051845S| HKE-006 2025/02/19 | 2026/02/18
7 Preamplifier Schwarzbeck BBV 9743 HKE-016 2025/02/19 | 2026/02/18
8 Preamplifier A.H. Systems SAS-574 HKE-182 2025/02/19 | 2026/02/18
9 6d Attenuator Pasternack 6db HKE-184 2025/02/19 2026/02/18
10 EMI Test Rohde & ESR-7 HKE-010 | 2024/02/20 | 2025/02/19
Receiver Schwarz
11 Broadband Schwarzbeck | VULB9168 | HKE-167 | 2024/02/21 | 2026/02/20
Antenna
12 Loop Antenna COM-POWER AL-130R HKE-014 2024/02/21 2026/02/20
13 Horn Antenna Schwarzbeck 9120D HKE-013 2024/02/21 2026/02/20
EMI Test JS32-CE
14 Software Tonscend 2506 HKE-081 / /
EMI Test JS32-RE
15 Software Tonscend 500 HKE-082 / /
16 RF Automatic Tonscend | JS0806-1 | HKE-096 | 2025/02/19 | 2026/02/18
control unit
17 High Pass filter Tonscend | JSO0806-F | HKE-055 | 2025/02/19 | 2026/02/18
Wireless
18 Communication R&S CMU200 HKE-026 2025/02/19 | 2026/02/18
Test Set
Wireless
19 Communication R&S CMW500 HKE-027 2025/02/19 | 2026/02/18
Test Set
High-low
20 temperature Guangke HT-80L HKE-118 2024/06/10 | 2025/06/09
chamber
21 Jsgperature and Boyang HTC-1 HKE-075 | 2024/06/10 | 2025/06/09
humidity meter
JS1120
22 RF Test Software Tonscend Version HKE-183 / /
3.1.46
RSE Test JS36-RSE
23 Software Tonscend 50.0 HKE-184 / /

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
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2.5 Related Submittal(s) / Grant (s)

This submittal(s) (test report) is intended for FCC ID: 2BLWP-PH970G filing to comply with of the FCC Part 27
Rules.

2.6 Modifications

No modifications were implemented to meet testing criteria.

tested unless otherwise stated and the samp

re retained for 30 days only. The document is issu
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3 Test Conditions and Results

3.1 Output Power
LIMIT

According to §27.50 (d) (4): Fixed, mobile, and portable (hand- held) stations operating in the 1710-1755 MHz
band are limited to 1 watt EIRP.

TEST CONFIGURATION

Conducted Power Measurement

I CMW&00

|:| _C |:.|l;_u;1..| coupler |

EUT .
Spectrum
Analvzer
Radiated Power Measurement:
FRP Dome ) :['1:
FRP Dom T ~
I togdm (Antenna Towar)
Anlpnna. -
S 'I___'_}_-! e I_-
I | S
Hoem Jm —— | L: .}—

(Turntable)

N\ @

g Ground Plane T ooo Pre-Amplifier
Spc:irum.ﬁ.naly:crl 11 oo | | m_

TEST PROCEDURE

The EUT was setup according to EIA/TIA 603D.

Conducted Power Measurement:

a) Place the EUT on a bench and set it in transmitting mode.

b) Connect a low loss RF cable from the antenna port to a spectrum analyzer and CMW500 by a Directional
Couple.

c) EUT Communicate with CMW500, then select a channel for testing.

d) Add a correction factor to the display of spectrum, and then test.

Radiated Power Measurement:

a. The EUT shall be placed at the specified height on a support, and in the position closest to normal use as
declared by provider.

b. The test antenna shall be oriented initially for vertical polarization and shall be chosen to correspond to
thefrequency of the transmitter.

c. The output of the test antenna shall be connected to the measuring receiver.

d. The transmitter shall be switched on and the measuring receiver shall be tuned to the frequency of the
transmitter under test.

e. The test antenna shall be raised and lowered through the specified range of height until a maximum signal

t refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK
ed except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.cer-mark.com
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level is detected by the measuring receiver.

f. The transmitter shall then be rotated through 360° in the horizontal plane, until the maximum signal level
is detected by the measuring receiver.

g. The test antenna shall be raised and lowered again through the specified range of height until a maximum
signal level is detected by the measuring receiver.

h. The maximum signal level detected by the measuring receiver shall be noted.

i. The transmitter shall be replaced by a substitution antenna.

j.  The substitution antenna shall be orientated for vertical polarization and the length of the substitution
antenna shall be adjusted to correspond to the frequency of the transmitter.

k. The substitution antenna shall be connected to a calibrated signal generator.

I. If necessary, the input attenuator setting of the measuring receiver shall be adjusted in order to increase
the sensitivity of the measuring receiver.

m. The test antenna shall be raised and lowered through the specified range of height to ensure that the
maximum signal is received.

n. The input signal to the substitution antenna shall be adjusted to the level that produces a level detected by
the measuring receiver, that is equal to the level noted while the transmitter radiated power was measured,
corrected for the change of input attenuator setting of the measuring receiver.

0. The measurement shall be repeated with the test antenna and the substitution antenna orientated for
horizontal polarization.

p. The measure of the effective radiated power is the larger of the two levels recorded at the input to the
substitution antenna, corrected for gain of the substitution antenna if necessary.

g. Test site anechoic chamber refer to ANSI C63.4.

TEST RESULTS
Conducted Measurement:
LTE FDD Band 4
TX Channel Frequency , Average Power [dBm]

Bandwidth (MHz) RB Size/Offset QPSK 16QAM
1 RB low 23.26 22.20

17107 1 RB high 23.19 22.66

; 50% RB mid 23.03 22.06

100% RB 23.12 22.97

1 RB low 23.04 22.98

1 RB high 23.19 22.34

1.4 MHR 1732.5 50% RB mid 23.07 22.01
100% RB 23.02 22.05

1 RB low 22.28 21.49

1 RB high 22.51 21.36

1754.3 50% RB mid 22.39 21.88

100% RB 2247 21.14

1 RB low 22.98 22.22

17115 1 RB high 22.89 21.97

: 50% RB mid 22.90 21.89

100% RB 21.96 2112

1 RB low 23.17 22.25

1 RB high 23.00 21.87

3 MHz 17885 50% RB mid 23.00 22.20
100% RB 2211 21.20

1 RB low 22.43 21.54

1 RB high 22.39 21.52

1753.5 50% RB mid 22.60 21.67

100% RB 21.40 21.34

1 RB low 22.91 22.08

1712 1 RB high 22.99 22.02

5 MHz ; 50% RB mid 22.98 21.92
100% RB 21.95 21.09

1 RB low 23.18 22.18

1732.5 1 RB high 2312 21.91

this document cannont be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.cer-mark.com
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50% RB mid 23.05 22.01

100% RB 22.06 21.30

1 RB low 22.58 21.52

1 RB high 22.67 21.54

17925 50% RB mid 22.49 21.73

100% RB 21.57 20.54

1 RB low 22.87 21.92

1715.0 1 RB high 22.84 2213

| 50% RB mid 22.77 22.02

100% RB 22.04 21.08

1 RB low 23.27 22.56

1 RB high 23.70 23.00

10 MHz 17325 50% RB mid 23.22 22.59

100% RB 22.33 22.04

1 RB low 22.96 22.05

1 RB high 23.03 22.42

$750.0 50% RB mid 22.93 21.99

100% RB 22.98 21.07

1 RB low 23.18 22.28

1717 5 1 RB high 22.92 22.01

’ 50% RB mid 22.92 21.95

100% RB 22.11 22.23

1 RB low 23.08 22.09

1 RB high 23.18 21.98

15 MHz 17328 50% RB mid 23.01 22.06

100% RB 22.20 22.11

1 RB low 23.04 22.19

1 RB high 23.01 2217

@ 50% RB mid 22.89 22.16

100% RB 22.77 22.34

1 RB low 23.30 22.16

1 RB high 23.38 22.19

17200 50% RB mid 23.28 21.81
100% RB 22.30 /

1 RB low 22.33 22.65

1 RB high 22.29 23.15

20 MHz 17325 50% RB mid 22.38 23.34
100% RB 23.17 /

1 RB low 23.67 22.40

1 RB high 23.26 22.51

17458 50% RB mid 22.24 21.50
100% RB 22.24 /

results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK
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Radiated Measurement

Remark:

1. We were tested all RB Configuration refer 3GPP TS136 521 for each Channel Bandwidth of LTE FDD
Band 4; recorded worst case for each Channel Bandwidth of LTE FDD Band 4.

2. EIRP=Pyeo(dBm)-Py(dB)+Pag(dB)+G,(dBi)

LTE FDD Band 4 Channel Bandwidth 1.4MHz QPSK

G s .
Frequency Puea Pq a Pa EIRP Limit Margin .
Antenna 9 Polarization
(MHz) (dBm) (dB) Gain(dB) (dB) (dBm) (dBm) (dB)
1710.7 -16.75 3.06 9.68 34.80 24.67 30.00 5.33 V
1732.5 -16.93 3.17 9.68 34.80 24.38 30.00 5.62 V
1754.3 -15.69 3.22 9.75 34.80 25.64 30.00 4.36 V
LTE FDD Band 4 Channel Bandwidth 3MHz QPSK
G . .
Frequency Puvea Pq a Pa EIRP Limit Margin 5
Antenna 9 Polarization
(MHz) (dBm) (dB) Gain(dB) (dB) (dBm) (dBm) (dB)
1711.5 -16.61 3.06 9.68 34.80 24.81 30.00 5.19 V
1732.5 -16.67 3.17 9.68 34.80 24.64 30.00 5.36 V
1753.5 -15.98 3.22 9.75 34.80 25.35 30.00 4.65 V
LTE FDD Band 4 _Channel Bandwidth 5SMHz_QPSK
G 2O .
Frequency Puea P. a P, EIRP Limit Margin o
Antenna 9 Polarization
(MHz) (dBm) (dB) Gain(dB) (dB) (dBm) (dBm) (dB)
1712.5 -16.53 3.06 9.68 34.80 24.89 30.00 5.11 V 5
1732.5 -16.71 3.17 9.68 34.80 24.60 30.00 5.40 V ?
1752.5 -15.29 3.22 9.75 34.80 26.04 30.00 3.96 V H
LTE FDD Band 4 Channel Bandwidth 10MHz QPSK Al
G - .
Frequency Puea Pq a Pa EIRP Limit Margin - \
Antenna 9 Polarization
(MHz) (dBm) (dB) Gain(dB) (dB) (dBm) (dBm) (dB) AN
1715.0 -16.17 3.06 9.68 34.80 25.25 30.00 4.75 \%
1732.5 -17.46 3.17 9.68 34.80 23.85 30.00 6.15 \%
1750.0 -15.4 3.22 9.75 34.80 25.93 30.00 4.07 V
LTE FDD Band 4 Channel Bandwidth 15MHz QPSK
G i .
Frequency Pea Pa a Pa EIRP Limit Margin o
Antenna 9 Polarization
(MHz) (dBm) (dB) Gain(dB) (dB) (dBm) (dBm) (dB)
1717.5 -16.55 3.06 9.68 34.80 24.87 30.00 5.13 V
1732.5 -17.37 3.17 9.68 34.80 23.94 30.00 6.06 V
1747.5 -15.23 3.22 9.75 34.80 26.10 30.00 3.90 V
LTE FDD Band 4 Channel Bandwidth 20MHz_QPSK
G . .
Frequency Puea P. a P, EIRP Limit Margin . "
Antenna 9 Polarization
(MHz) (dBm) (dB) Gain(dB) (dB) (dBm) (dBm) (dB)
1720.0 -16.47 3.06 9.68 34.80 24.95 30.00 5.05 V
1732.5 -17.28 3.17 9.68 34.80 24.03 30.00 5.97 V
1745.0 -14.77 3.22 9.75 34.80 26.56 30.00 3.44 V

n permission. The more details and the authenticity

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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LTE FDD Band 4 _Channel Bandwidth 1.4MHz_16QAM

G - .
Frequency Puea P. a P, EIRP Limit Margin . X
Antenna 9 Polarization
(MHz) (dBm) (dB) Gain(dB) (dB) (dBm) (dBm) (dB)
1710.7 -16.84 3.06 9.68 34.80 24 .58 30.00 5.42 V
1732.5 -17.38 3.17 9.68 34.80 23.93 30.00 6.07 V
1754.3 -15.97 3.22 9.75 34.80 25.36 30.00 4.64 V
LTE FDD Band 4 Channel Bandwidth 3MHz 16QAM
G e .
Frequency Puea Py a Pa EIRP Limit Margin s
Antenna 9 Polarization
(MHz) (dBm) (dB) Gain(dB) (dB) (dBm) (dBm) (dB)
1711.5 -16.58 3.06 9.68 34.80 24.84 30.00 5.16 V
1732.5 -16.67 3.17 9.68 34.80 24.64 30.00 5.36 V
1753.5 -15.79 3.22 9.75 34.80 25.54 30.00 4.46 V
LTE FDD Band 4 Channel Bandwidth 5MHz 16QAM
G . .
Frequency Puea Pq a Pa EIRP Limit Margin o
Antenna 9 Polarization
(MHz) (dBm) (dB) Gain(dB) (dB) (dBm) (dBm) (dB)
1712.5 -16.69 3.06 9.68 34.80 24.73 30.00 5.27 Vv
1732.5 -17.13 3.17 9.68 34.80 24.18 30.00 5.82 Vv
1752.5 -16.01 3.22 9.75 34.80 25.32 30.00 4.68 V
LTE FDD Band 4 Channel Bandwidth 10MHz 16QAM
G - .
Frequency Puea Pa a Pa EIRP Limit Margin o
Antenna 9 Polarization
(MHz) (dBm) (dB) Gain(dB) (dB) (dBm) (dBm) (dB)
1715.0 -16.72 3.06 9.68 34.80 24.70 30.00 5.30 V
1732.5 -16.85 3.17 9.68 34.80 24 .46 30.00 5.54 V
1750.0 -15.89 3.22 9.75 34.80 25.44 30.00 4.56 V
LTE FDD Band 4 _Channel Bandwidth 15MHz _16QAM
G - .
Frequency Puea P. 3 P, EIRP Limit Margin o
Antenna 9 Polarization
(MHz) (dBm) (dB) Gain(dB) (dB) (dBm) (dBm) (dB)
1717.5 -16.75 3.06 9.68 34.80 24.67 30.00 5.33 V
1732.5 -17.49 3.17 9.68 34.80 23.82 30.00 6.18 V
1747.5 -15.41 3.22 9.75 34.80 25.92 30.00 4.08 V
LTE FDD Band 4 Channel Bandwidth 20MHz 16QAM
G . .
Frequency Puea Py 2 Pa EIRP Limit Margin L
Antenna 9 Polarization
(MHz) (dBm) (dB Gain(dB) (dB) (dBm) (dBm) (dB)
1720.0 -16.39 3.06 9.68 34.80 25.03 30.00 4.97 V
1732.5 -17.18 3.17 9.68 34.80 24.13 30.00 5.87 V
1745.0 -14.59 3.22 9.75 34.80 26.74 30.00 3.26 V

n permission. |he more details and the

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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3.2 Peak-to-Average Ratio (PAR)

LIMIT

The Peak-to-Average Ratio (PAR) of the transmission may not exceed 13 dB.

TEST CONFIGURATION
I CMW500
Directional coapler
——L e
EUT .
h[u*ctrum
Analyzer
TEST PROCEDURE

1. Refer to instrument’s analyzer instruction manual for details on how to use the power statistics/CCDF
function;

2. Set resolution/measurement bandwidth = signal’s occupied bandwidth;

3. Set the number of counts to a value that stabilizes the measured CCDF curve;

4. Set the measurement interval as follows:
1). for continuous transmissions, set to 1 ms;
2). for burst transmissions, employ an external trigger that is synchronized with the EUT burst timing
sequence, or use the internal burst trigger with a trigger level that allows the burst to stabilize and set
the measurement interval to a time that is less than or equal to the burst duration.

5. Record the maximum PAPR level associated with a probability of 0.1%.

TEST RESULTS

Remark:
1. We were tested all RB Configuration refer 3GPP TS136 521 for each Channel Bandwidth of LTE
FDD Band 4; recorded worst case for each Channel Bandwidth of LTE FDD Band 4.

LTE FDD Band 4
TX Channel Frequenc . PAPR (dB)
Bandwidth (MHz) : RB See/Offset QPSK 16QAM

1710.7 4.38 5.38

1.4 MHz 1732.5 1RB#0 4.62 5.57
1754.3 4.23 5.25

1711.5 4.37 5.36

3 MHz 1732.5 1RB#0 4.59 5.43
1753.5 4.34 5.32

1712.5 4.32 5.20

5 MHz 1732.5 1RB#0 4.59 5.43
1752.5 4.36 5.15

1715.0 4.28 5.02

10 MHz 1732.5 1RB#0 4.56 5.56
1750.0 4.41 5.38

1717.5 4.14 4.94

15 MHz 1732.5 1RB#0 4.52 5.34
1747.5 4.48 5.45

1720.0 4.14 6.62

20 MHz 1732.5 1RB#0 4.31 6.44
1745.0 4.55 4.80

results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK
this document cannont be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.cer-mark.cor

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F,, Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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LTE FDD Band 4-1.4MHz Channel Bandwidth PAPR

Agilent Spectrum Analyzer - Power Stat C

Re F oo
Center Freq 1.710700000 GHz

MFGainLow _#Atten: 46 df
Average Power

22.30 dBm
49.63 % at 0dB

10.0 %
10%
0.1%
001%

4.55dB
4.59 dB
26.89 dBm

0.0001 % o5

QPSK

Center Frag: 1710700000 GHz
Trig: Free Run

Info BW 2.0000 MHz

i ci .
Radio St None Frequency
Counts:10.0 MO0 Mpt

CenterFreq|
1710700000 GHz

CFStep
5.000000 MHz|

- T T T O N 0
Center Freq 1.710700000 GHz 1710700000

16QAM

Ailent Spectrum Analyzer - Power Stat CCOF

12:13:17 A Feb07, 2025
Radio Std: None Frequency

GHz
‘Counts:10.0 MI0.0 Mpt

#IFGain:Low #Atten:
Average Power Gaussian

21.94 dBm
46.97 % at 0dB

80 dB
479 dB

0.0001 %o
Info BW 2.0000 MHz

fusc StaTus

1RB#0

Agtlent Spectrum Analyzer - Power Siat COOF
o .

Low Channel

12,1527 AN FEb07, 2025
Frequency

Center Freq 1.732500000 GHz

Average Power

22.29dBm
49.82 % at 0dB

Counts:10.0 MHO.0 Mpt.

[Ty e ——r——ve
J 12:16:51 A b7, 2025

- T T TS — -
Center Freq 1.732500000 GHz Center Freq: 1.732500000 GHz Radio Std: None Frequency
Trig:Free Run Counts:10.0 M/10.0 Mpt

HIFGain:Low " aasten: 46 4B

Average Power Gaussian

CenterFreq|
2500000 GHz|

21.10dBm
47.11 % at 0dB

01%

0.01%

0.001 %

0.0001% & dB

Peak 5.90 dB
27.00 dBm
0.0001 %

-~ T

Average Power

21.67 dBm
50.98 % at 0dB

10.0
1.0%

0.01

0.001 ¢

0.0

Peak 433 dB
26.00 dBm

Info BW 2.00

AFGainLaw __#Atton: 48 4B

Counts:10.0 MFH0.0 Mpt

GenterFreq
1764300000 GHz

12019041 A b7, 2025
Radio Std: None Frequency
0.0 Mpt

Average Power Gaussian
9 100 %

20.79 dBm =
47.14 % at 0dB

10.0 ¢ dB

10% 478 dB

0.1

(X

0.001 % -

0.0001 % 0.001 %]
Peak

5dB
26.24 dBm
0.0001 %545
Info BW 2.0000 MHz

StaTus

1RB#0

\ L

High Channel

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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LTE FDD Band 4-3MHz Channel Bandwidth PAPR

Agilent Spectrum Anlyzer - Power Stat CCOF
o o 5
Center Freq 1.711500000 GHz

-
Average Power

22.23 dBm
49.67 % at 0dB

0dB )
Info BIV 5.0000 MHz

QPSK

Freq: 1711600000 GHz
Run

T 010703 M Feb, 2023
Radio Std: None
Counts:10.0 MFH0.0 Mpt

Frequency

Center Freq
1711500000 GHz

3 i
Center Freq 1.711500000 GHz

FGainLow

Average Power

21.68 dBm
47.34 % at 0dB

10%
0.1%
0.01
0.001 %
0.0001 %
Peak

0.0001 %'

0.001 %

16QAM

N0 D04 MFED0T, 2025
Radio Std: None

GHz Frequency
‘Counts:10.0 MI10.0 Mpt

g 1.7116¢
Run
)

#Atton: 46

Gaussian

0dB
Info BW 5.0000 MHz

Agilent Spectrum Analyze - Power Stat COF
m

Low Channel

Frequency

Center Freq 1.732500000 GHz 3
== Trig: Free Run
AFGainLow

Average Power

22.21 dBm
49.09 % at 0dB

0.0001
Peak

0d8
Info BW 5.0000 MHz

Counts:10.0 MO Mpt.

Center Freq
1732500000 GHz

Agilent Spectrum Analyzer - Power Stat CCOF

i R Twe ac
Center Freq 1.732500000 GHz

HFGainLow

Average Power

21.28 dBm
46.50 % at 0dB

10.0 %
1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

2.73dB
4.87 dB

001%

27.09 dBm

0.0001 %

100 %

0.001 %,

IGUATO D054 AMFR07, 2025
Radio Std: None.

00 Gz Frequency
‘Counts:10.0 MI0.0 Mpt

73
Trig: Free Run
#Atten: 46 1B

Gaussian

‘ |
0d

B
Info BW 5.0000 MHz

Agilent Specirum Anslyzer - Powsr Siat CCOF

Center Freq 1.753500000 GHz

Average Power

21.67 dBm
50.50 % at 0dB

B
Info BW 5.0000 MHz

Center Freq
1753800000 GHz

Ailent Spectrum Analyzer - Power Stat CCOF

pa o S00 A
Center Freq 1.753500000 GHz

HFGainLow

Average Power

20.60 dBm
46.95 % at 0dB

0.01%

0.001 %

0.0001 %

100 %2

200

= Frequency

Radio St

1753500000 GHz
O Trig:Free Run Counts:10.0 MI0.0 Mpt

#atten: 46 4B

aussian
‘ CenterFreq|
3500000 GHz|

0dB
Info BW 5.0000 MHz

1RB#0

1RB#0

High Channel

TEL : +86-755 2302 9901

FAX :

+86-755 2302 9901

E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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LTE FDD Band 4-5MHz Channel Bandwidth PAPR

Average Power

22.26 dBm
49.46 % at 0dB

10

G:
100 %

QPSK

1 Fed7, 123
Radio Std: Nene
€

S Fraquency
Counts:10.0 MIT0.0 Mps

Center Freq|
1712500000 GHz|

%

Info BW 5.0000 MHz

16QAM

035703 M Peb 07, 2025
Radio Std: None
0.0 Mpt

3 L
Center Freq 1.712500000 GHz Frequency.

FGainLow

GHz
‘Counts:10.0 M

g 1.7125¢
Run
)

#Atton: 46

Average Power Gaussian

21.26 dBm
46.78 % at 0dB

10.0 ¢
10%
0.1%
0.01
0.001
0.0001 %
Peak

274 dB
4.71dB
5.20 dB

0.001 %

0.0001 %o
Info BW 5.0000 MHz

Agtlent Spectrum Analyzer - Power Siat COOF
o

Center Freq 1.732500000 GHz

Average Power

22.20 dBm
48.05 % at 0dB

0.0001
Peak 480 dB
27.00 dBm

Low Channel

Frequency

Trig: Frae Run Counts:10.0 MI0.0 Mpt.

CenterFreq
1732600000 GHz

0dB
Info BW 5.0000 MHz

Ty e ——

Frequency

CenterFreq|
1.732500000 GHz|

Radio Std: None.

7 T T
Center Freq 1.732500000 GHz ot

HFGainLow

1732% GHz
Trig: Free Run ‘Counts:10.0 MH0.0 M

#atten: 46 4B
Average Power

21.28dBm
46.47 % at 0dB

001%
0.001 %

%
00001 %545

Info BW 5.0000 MHz

Agilent Spectrum Anlyzer - Power Stat CCOF
Ri

Center Freq 1.752500000 GHz

AFGaimLi
Average Power

21.96 dBm
49.67 % at 0dB

q
Run

- g Counts:10.0 MFHO.0 Mpt.
#Aton; 48 4B

Center Freq
1752500000 GHz

Info BW 5.0000 MHz

3
Center Freq 1.75;

Agilnt Spoctrum Analyzer - Power Stat CCOF

2500000 GHz

FGainLow

INT{ 50U A5 o1

req: 1762600000 GHz
Trig: Free Run ‘Counts:10.0 MI0.0 Mpt
#Atton: 46 dB

Average Power Gaussian

[
20.79 dBm f

46.67 % at 0dB

0.1%

0.0001 %
Peak

0.001 %

Info BW 5.0000 MHz

StaTus

1RB#0

1RB#0

High Channel

TEL : +86-755 2302 9901

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

FAX :
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LTE FDD Band 4-10MHz Channel Bandwidth PAPR

Agilent Spectrum Anlyzer - Power Stat CCOF
o &

Center Freq 1 1150000[‘ GHz
Average Power

24.67 dBm
49.12 % at 0dB

QPSK

Freq: 173
T Run

T 08:52:41 FF
15000000 GHz Radio Std: Not Fi
Counts:10.0 MFH0.0 Mpt

Genter |

171

0dB )
Info BIV 10.000 MHz

16QAM

requency

q
5000000 GHz

Agilent Spectrum Analyzer - Power Stat CCOF
i . E

2 12:56:43 1 e 13,2005
Center Freq 1.715000000 GHz

Canter Freq: 1715000000 GHz Radio Std: Nene
Run

H:
Counts:10.0 MF10.0 Mpt

Average Power

20.81 dBm
47.22 % at 0dB

2dB
5dB

5.41dB
dBm

Frequency

Center Freq|
5000000 GHz

Agilent Spectrum Analyze - Power Stat COF
m

Center Freq 1.732500000 GHz

Average Power

24.53 dBm
48.98 % at 0dB

0.0001
Peak

g
Trig: Free Run

Counts:10.0 MO Mpt.

Center|

173

Frequency

Low Channel

q
12600000 GHz,

Agilent Spectrum Analyzer - Power Stat CCOF
i R o ic o IGUATD 125801 FRD 13,2005
Center Freq 1.732500000 GHz 0 GHz Radlo Std: None.

== ‘Counts:10.0 Mi0.0 Mpt

HFGainLow

73
Trig: Free Run
#Atten: 46 1B

Average Power Gaussian

100 %
20.71 dBm
47.03 % at 0dB

10.0 %
1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

001%

0.001 %,

0.0001 % o5

Info BW 10.000 MHz

Frequency

Agilent Specirum Anslyzer - Powsr Siat CCOF

Center Freq 1.750000000 GHz

Average Power

24.44 dBm
48.62 % at 0dB

441dB
4.50dB

466 dB
10 dBm

Center Freq
175000001

00 GHz|

Ailent Spectrum Analyzer - Power Stat CCOF
i [T E 202

150000000 GHz Radio Std: None
Center Freq 1.750000000 GHz Counts10.0 MA0.0 Mpt

HFGainLow

4
Trig: Free Run
#atten: 46 4B

Average Power aussian

100 %, ‘G
20.78 dBm

47.34 % at 0dB

0.01%
0.001 %

%
0.0001 %5

Info BW 10.000 MHz

Frequency

/M T R\

CenterFreq|
0000000 GHz|

High Channel
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LTE FDD Band 4-15MHz Channel Bandwidth PAPR

Agilent Spectrum Anlyzer - Power Stat CCOF
o o 5
Center Freq 1.717500000 GHz

- T

Average Power

24.91 dBm
49.72 % at 0dB

414 dB
419dB
421dB

0dB )
Info BIV 15.000 MHz

QPSK

Freq: 1717600000 GHz
Run

16QAM

= i Frequency
Counts:10.0 MFH0.0 Mpt

Center Freq
1717500000 GHz

Agilent Spectrum Analyzer - Power Stat CCOF
i . E

Center Freq 1.717500000 GHz Frequency

Genter Freq: 171760000 GHz Radi
Run ‘Counts: 100 MH0.0 Mpt.

Average Power

Center Freq|
7600000 GHz

21.62dBm
48.34 % at 0dB

5.000000 MHz |
n

Agilent Spectrum Analyzer - Power Stat CCDF

Low Channel

Dsi2L0PvEeD 11,2025
Frequency

0 AL
Center Freq 1.732500000 GHz

HFGainiLow

o
== Trig: Free Run
#Atten: 46 4B

Average Power Gaussian

100%
24.84 dBm
47.86 % at 0dB

10.0 %

1.0%

0.1%

0.01 %

0.001% 4.
0.0001 % 4.65dB

Peak 4.70dB
29.54 dBm

0.001 %;

). % |
0.0001 % o5
Info BW 15.000 MHz

Counts:10.0 MI10.0 Mpt

Agilent Spectrum Analyzer - Power Stat CCOF
IGUATD 31343 AMFRD 13,2025
Radio Std: None.

00 Gz Frequency
‘Counts:10.0 MI0.0 Mpt

i R Twe ac
Center Freq 1.732500000 GHz

HFGainLow

=> Trig: Free Run
#Atten: 46 1B

Average Power

20.79 dBm
46.43 % at 0dB

10.0 %
1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

265dB

4.94 dB

5.34 dB

5.47 dB 001%
0001 %

01 % !
0.0001 % o5
Info BW 15.000 MHz
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Agilent Specirum Anslyzer - Powsr Siat CCOF

Center Freq 1.747500000 GHz

Average Power

Center Freq
1747800000 GHz

24,73 dBm
49.18 % at 0dB

0dB
Info BW 15,000 MHz

Ailent Spectrum Analyzer - Power Stat CCOF

[T
Center Freq 1.747500000 GHz

HFGainLow

4
Trig: Free Run
#atten: 46 4B

Average Power aussian

100 %, ‘G
20.66 dBm

46.29 % at 0dB

0.01%
0.001 %

%
0.0001 %5

7500000 GHz
Counts:10.0 MI0.0 Mpt

200

Radio Std: None Frequency

CenterFreq|
17600000 GHz |

Info BW 15.000 MHz

1RB#0

1RB#0

High Channel
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LTE FDD Band 4-20MHz Channel Bandwidth PAPR

QPSK

Aglont Spoctrum Analyzor  Powr Stat CCDF

.
Center Freq 1.720000000 GHz

LIGUALTO 095250 PMFeD 11, 2025

q: 1.
Trig: Free Run
#Atten: 46 4B

Average Power Gaussian
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Info BW 20.000 MHz
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STaTuS,

Frequency
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a 072057 P 26, 2025
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Trig: Free Run

#FGainLow __ #Atten: 46 dB

Average Power Gaussian

100 %
17.75 dBm
41.86 % at 0dB

5.64 dB

6.62dB
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00001 %' g5
Info BW 20.000 MHz

StaTus

1RB#0

Agilent Spectrum Analyze - Power Stat COF
m

Center Freq 1.732500000 GHz

g
== Trig: Free Run
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Average Power
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0.0001
Peak
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Low Channel

¥

q
Gz

Agilent Spectrum Analyzer - Power Stat CCOF
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=N
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- I T —|
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Peak

0001 %
7.30 dB
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Info BW 20.000 MHz
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Agilent Specirum Anslyzer - Powsr Siat CCOF

Center Freq 1.745000000 GHz

Average Power
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0dB
Info BW 20,000 MHz

Frequency
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00 GHz|

Middle Channel
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Agilent Spectrum Analyzer - Power Stat CCOF

5
Center Freq 1.745000000 GHz

HFGainLow

Radio Std: None Frequency

E
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0.001 %
0.0001 %
Peak

CFStep
5.000000 MHz|
Man|
FreqOffset|
0Hz,

001%

0.0001 %l
Info BW 20.000 MHz

1RB#0

High Channel

TEL : +86-755 2302 9901
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

FAX :

+86-

755 2302 9901

E-mail : service@cer-mark.com
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3.3 Occupied Bandwidth and Emission Bandwidth

LIMIT

N/A

TEST CONFIGURATION

EUT

Page 23 of 71 Report No.: HK2501150317-2E

——

[ Mrect

1ional coupler |

CMW3500

TEST PROCEDURE

L

]

Spectrum
Analyzer

The transmitter output was connected to a calibrated coaxial cable and coupler, the other end of which was
connected to a spectrum analyzer. The occupied bandwidth was measured with the spectrum analyzer at low,
middle and high channel in each band. The -26dBc Emission bandwidth was also measured and recorded.
Set RBW was set to about 1% of emission BW, VBW=3 times RBW.
-26dBc display line was placed on the screen (or 99% bandwidth), the occupied bandwidth is the delta

frequency between the two points where the display line intersects the signal trace.

TEST RESULTS

Remark:

1. We were tested all RB Configuration refer 3GPP TS136 521 for each Channel Bandwidth of LTE
FDD Band 4; recorded worst case for each Channel Bandwidth of LTE FDD Band 4.

LTE FDD Band 4
TX Frequency -26dBc Emission 99% Occupied bandwidth
Channel RB Size/Offset (MHz) bandwidth (MHz) (MHz)
Bandwidth QPSK 16QAM QPSK 16QAM
1710.7 1.311 1.296 1.0954 1.0962
1.4 MHz 6RB#0 1732.5 1.283 1.294 1.0964 1.0943
1754.3 1.304 1.283 1.0988 1.0907
1711.5 2.961 2.984 2.7020 2.6921
3 MHz 15RB#0 1732.5 2.961 2.972 2.6972 2.6969
1753.5 2.974 2.972 2.6999 2.6960
1712.5 5.016 4.979 4.5041 4.5050
5 MHz 25RB#0 1732.5 5.000 5.035 4.4996 4.5092
1752.5 5.008 5.053 4.5087 4.5278
1715.0 9.910 8.9587
10 MHz 50RB#0 1732.5 9.899 / 8.9504 /
1750.0 9.864 8.9687
1717.5 14.77 13.449
15 MHz 75RB#0 1732.5 14.77 / 13.438
1747.5 14.61 13.388
1720.0 19.29 17.883
20 MHz 100RB#0 1732.5 19.46 / 17.926 /
1745.0 19.64 17.927

TEL : +86-755 2302 9901
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

FAX : +86-755 2302 9901 E-mail : service@cer-mark.com

\ LY/



HUAK TESTING

Page 24 of 71

Report No.: HK2501150317-2E

QPSK

ENEEINT| SCURCE

Agilent Spectrum Analyzer - Occupicd BW.

o

LTE FDD Band 4-1.4MHz Channel Bandwidth

Center Freq 1.710700000 GHz

#VBW 91 kHz
Occupied Bandwidth

1.0954 MHz

645 Hz
1.311 MHz

Total Power

Transmit Freq Error

OBW Power
x dB Bandwidth

xdB

‘AvglHold: 30530

Span 3 MHz|
#Sweep 100 ms

29.1 dBm

99.00 %
-26.00 dB

STATUS,

Agilont Spoctrum Analyzer - Occupiod BW
(RO Center Freg 1.710700000 GHz

FGainiLow

Ref 30.00 dBm

iCenter 1.711 GHz

#Res BIW 30 kHz #VBW 91 kHz
Occupied Bandwidth

1.0962 MHz

-2.580 kHz

1.296 MHz

Total Power

Transmit Freq Error OBW Power

x dB

x dB Bandwidth

Center Freq: 1710700000 GHz
Trig: Free Run
Atton: 40 dB

‘AvglHold: 3030

16QAM

1314446 FIFeD 06,2025

Radio Std: None Frequency

Radio Devics: BTS

Span 3 MHz|
#Sweep 100 ms|

28.4 dBm

99.00 %
-26.00 dB

StaTus|

Agilent Spectrum Analyzer - Occupied BW.
I T

Low Channel

114458 FFeb 05, 2025

o
Trig: Free Run

‘AvglHold: 30530
HFGainlow __ #Atten: 40 B

Ref 30.00 dBm

(Center 1.733 GHz
Res BW 30 kHz #VBW 91 kHz
Occupied Bandwidth

1.0964 MHz

-1.802 kHz
1.283 MHz

Total Power 29.

Transmit Freq Error

OBW Power
x dB Bandwidth

xdB

Radio Device: BTS

Span 3 MHz|
#Sweep 100 ms

3 dBm

99.00 %
-26.00 dB

Agilent Spectrum Analyzer - Occupied BW
Frequency

T I TR
Center Freq 1.732500000 GHz CenterFreq: 1732500000 Gz

Trig: Free Run
#Atten: 40 4B

HFGainLow

Ref 30.00 dBm

Center 1.733 GHz
HRes BW 30 kHz #VBW 91 kHz

Occupied Bandwidth
1.0943 MHz

1.455 kHz
1.294 MHz

Total Power

Transmit Freq Error

OBW Power
x dB Bandwidth

x dB

‘AvglHold: 3030

ALISUAUTD 174508 PMFab 06,2025

Radio Std: None Frequency

Radio Device: BTS

“wtiehiagn

Span 3 MHz|
#Sweep 100 ms|

28.3 dBm

99.00 %
-26.00 dB

Agilent Spectrum Analyzer  Occupiod BW.

ESE I ALIGIAUTO
Center Freq: 175:

75430
Free Run

o,
R
o

(Center 1.754 GHz

#Res BW 30 kHz #VBW 91 kHz
Occupied Bandwidth

1.0988 MHz

1.320 kHz

1.304 MHz

Total Power

Transmit Freq Error

OBW Power
x dB Bandwidth

xdB ~26.00 dB

6RB#0

#Sweep 100 ms

99.00 %

114520 PMFeb 08, 2025

Span 3 MHz]

FreqOffset|
0Hz

CF Step|
300.000

Agilent Spectrum Analyzer - Occupied BW.

T T Yo I
Center Freq 1.754300000 GHz

17643000
O Trig:Free Run

MFGainLow __ #Atten:40 dB

Ref 30.00 dBm

[

(Center 1.754 GHz

#Res BIW 30 KHz #VBW 91 kHz
Occupied Bandwidth

1.0907 MHz

-2.401 kHz

1.283 MHz

Total Power

Transmit Freq Error

OBW Power
x dB Bandwidth

xdB

#Sweep 100 ms|

99.00 %
~26.00 dB

6RB#0
High Channel

TEL : +86-755 2302 9901 FA

X :

+86-755 2302 9901

E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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QPSK
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LTE FDD Band 4-3MHz Channel Bandwidth

Agilent Spectrum Analyzer - Occupicd BW.

- )
Center Freq 1.711500000 GHz

ENEE INT| SCURCE OFF

4 1
= Trig: Free Run

‘AvglHold: 30530
#Atten: 40 4B

Center 1.712 GHz

Span 6 MHz|
#Sweep 100 ms

29.5 dBm

#VBW 150 kHz
Occupied Bandwidth

2.7020 MHz

926 Hz
2.961 MHz

Total Power

Transmit Freq Error OBW Power

xdB

99.00 %
x dB Bandwidth

-26.00 dB

STATUS,

Frequency

£
CenterFreg:
Trig: Free R

FGainiLow

#Atton: 40 dB

Center 1.712 GHz
#Res BW 51KHz

Occupied Bandwidth
2.6921 MHz

1.145 kHz
2.984 MHz

Total

Transmit Freq Error

x dB Bandwidth x dB

16QAM

I

un

#VBW 150 kHz

OBW Power

12120151 A b 07, 2025

711500000 GHz Radio Std: None

Frequency.
‘AvglHold: 3030

Radio Devics: BTS

Span 6 MHz|
#Sweep 100 ms|

Power 28.5 dBm
99.00 %
-26.00 dB

Radio Device: BTS

PSR oS

Center 1.733 GHz
Res BW 51 kHz #VBW 150 kHz #Sweep 100 ms|

29.6 dBm

Occupied Bandwidth
2.6972 MHz

897 Hz
2.961 MHz

Total Power

Transmit Freq Error OBW Power
x dB Bandwidth

99.00 %
xdB

-26.00 dB

15RB#0

= STarus,
Agilent Spectrum Analyzer - Occupied BW. Agilent Spectrum Analyzer - Occupied BW.
L Tsa ] SsE T ALIGIATD 1231103 AMFs07, 2025
5 Frequency
== Trig: Free Run ‘AvglHold: 3030
#Atten: 40 4B

- O T —
Center Freq 1.732500000 GHz

Trig: Free Run
HFGainLow

#Atten: 40 4B

Ref 30.00 dBm

(Center 1.733 GHz
HRes BW 51 KHz #VBW 150 kHz
Occupied Bandwidth

2.6969 MHz

=1.238 kHz
2.972 MHz

Total Power

Transmit Freq Error

OBW Power
x dB

x dB Bandwidth

T
Center Freq: 1.732500000 GHz

ALISUAUTD 123516 AMFeb7, 2025

Radio Std: None. Frequency
‘AvglHold: 3030

Radio Device: BTS

}

h,
i,

Span 6 MHz|
#Sweep 100 ms|

28.6 dBm

99.00 %
-26.00 dB

Agilent Spectrum Analyzer - Occupied BW.
I T

15RB#0

e
Center Freq: 1763500000 GHz

Trig: Free Run ‘AvglHold: 30730
#asten: 40 dB

Ref 30.00 dBm

Center 1.754 GHz
#Res BW 51 kHz #VBW 150 kHz #Sweep 100 ms|

Occupied Bandwidth
2.6999 MHz

2.201 kHz
2.974 MHz

Total Power

Transmit Freq Error OBW Power

xdB

99.00 %
x dB Bandwidth

~26.00 dB

15RB#0

FreqOffset|

OHz

Agilent Spectrum Analyzer - Occupied BW.

T T Yo I E
Center Freq 1.753500000 GHz $;;‘;”::‘;w 78350

HFGainLow _ #Atten:40d

Ref 30.00 dBm

R e

Center 1.754 GHz
#Res BW 51KHz

#VBW 150 kHz
Occupied Bandwidth

2.6960 MHz
2,286 kHz
2.972 MHz

Total Power

Transmit Freq Error OBW Power
x dB Bandwidth

xdB

500000 GHz
‘AvglHold: 30530

Frequency

CenterFreq|
763500000 GHz|

APt

Span 6 MHz|
#Sweep 100 ms|

28.0 dBm

99.00 %
~26.00 dB

High Channel

15RB#0

TEL : +86-755 2302 9901 FAX :

+86-755 2302 9901

E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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LTE FDD Band 4-5MHz Channel Bandwidth
QPSK

Agilent Spectrum Analyzer - Occupicd BW.

Center Freq 1.712500000 GHz

Center 1.713 GHz
Res BW 100 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

4.5041 MHz
4106 kHz
5016MHz  xdB

ENEE INT| SCURCE OFF

4 1
= Trig: Free Run

Frequency
#Atten: 40 4B

‘AvglHold: 1001100

P
Iy
y

]

|

[\

[ -
|

|

Span 10 MHz

#VBW 300 kHz #Sweep 100 ms|

Total Power 30.3 dBm

OBW Power 99.00 %

-26.00 dB

STATUS,

25RB#0

Ref 30.00 dBm

| sttt ™

Center 1.713 GHz
#Res BW 100 kHz

Occupied Bandwidth
4.50

Transmit Freq Error

MHz

-987 Hz
x dB Bandwidth

SENGEINT) S0
Center Freq: 1712500000 GHz
= Trig: Free Run
AFGainLow __#Atten:

OBW Power
4.979 MHz x dB

16QAM

I 032014 8 Peb 07, 2025
Radio Std: None

Frequency.

CenterFreq|
712500000 GHz|

‘AvglHold: 1001100
: 40 B

Radio Devics: BTS

#VBW 300 kHz

#Sweep 100 ms|
Total Power 29.5 dBm

99.00 %
-26.00 dB

StaTus|

Agilent Spectrum Analyzer - Occupied BW.
I T

Low Channel

SeisENT]

25RB#0

Center 1.733 GHz
Res BW 100 kHz

Occupied Bandwidth
4.4996 MHz

=574 Hz
5.000 MHz

Transmit Freq Error
x dB Bandwidth

25RB#0

ALIGUAUTO 0120134 AMFs607, 2025

o
Trig: Free Run

Frequency
#Atten: 40 4B

‘AvglHold: 1001100
Radio Device: BTS

Span 10 MHz
#Sweep 100 ms

30.2 dBm

#VBW 300 kHz

Total Power

OBW Power
xdB

99.00 %
-26.00 dB

Agilent Spectrum Analyzer - Occupied BW.

- O T —

Center Freq 1.732500000 GHz
FGainiow

#Atten: 40 4B

Ref 30.00 dBm

|

Center 1.733 GHz
HRes BW 100 kHz

Occupied Bandwidth
4.5092 MHz

454 Hz OBW
5.035 MHz x dB

Transmit Freq Error
x dB Bandwidth

T
Center Freq: 1.732500000 GH:
=> Trig: Free Run

#VBW 300 kHz

Total Power

ALISUAUTD —DEa0S0AM b7, 2025

GHz Radio Std: None. Frequency
‘AvglHold: 1001100

Radio Device: BTS

CenterFreq|
1732500000 GHz|

Span 10 MHz
#Sweep 100 ms|

29.1 dBm

Power 99.00 %

-26.00 dB

Agilent Spectrum Analyzer - Occupied BW.

25RB#0

Ref 30.00 dBm

| S B 2

(Center 1.753 GHz
#Res BW 100 kHz
Occupied Bandwidth
4.5087 MHz

Transmit Freq Error -4.847 kHz

x dB Bandwidth

e
Center Freq: 175;
W Trig: Free Run
#atten: 40

#VBW 300 kHz

Total Power

OBW Power
5.008 MHz xdB

25RB#0

SLIGUATO 0121t

12500000 GHz Radio St
‘AvglHold: 1001100
) Radio Device: BTS

!

Span 10 MHz
#Sweep 100 ms

99.00 %
~26.00 dB

FreqOffset|
0Hz

Agilent Spectrum Analyzer - Occupied BW.

T T Yo I
Center Freq 1.752500000 GHz

W Trig: Free Run

HFGainLow _ #Atten:40d

Ref 30.00 dBm

| I PRI

(Center 1.753 GHz
#Res BIW 100 kHz #VBW 300 kHz
Occupied Bandwidth
4.5278 MHz
-1.653 kHz
5.053 MHz xdB

Transmit Freq Error
x dB Bandwidth

Center Fre: 175250000

OBW Power

T Frequency
‘AvglHold: 1001100

CenterFreq|
762500000 GHz|

Ml it

Span 10 MHz
#Sweep 100 ms|

Total Power

99.00 %
~26.00 dB

25RB#0

/M T R\

High Channel

TEL: +86-755 2302 9901 FAX : +86-755 2302 9901

E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China



wUA4

@} HUAK TESTING

Agilent Spectrum Analyzer - Occupied BW.
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LTE FDD Band 4-10MHz Channel Bandwidth
Low Channel

QPSK

Center Freq 1.715000000 GHz

HIFGainLow.

102:22:46 AMFe07, 2025
000 GHz Radio Std: None Frequency
‘AvglHold: 30730

Ref 30.00 dBm

Center 1.715 GHz
Res BW 200 kHz

#VBW 620 kHz

Occupied Bandwidth

8.9587 MHz
13.901 kHz
9.910 MHz

Total Power
Transmit Freq Error OBW Power
x dB Bandwidth xdB

50RB#0

Radio Device: BTS

Span 20 MHz
#Sweep 100 ms

30.0 dBm

99.00 %
-26.00 dB

STatus

High Channel

Agilent Spectrum Analyzer - Occuplod BW

T N Yo I
Center Freq 1.732500000 GHz o -
FGainLow  #Atten: 40 4B

Ref 30.00 dBm

Center 1.733 GHz
#Res BW 200 kHz

#VBW 620 kHz
Occupied Bandwidth

8.9504 MHz

-6.189 kHz
9.899 MHz

Total Power
Transmit Freq Error OBW Power
x dB Bandwidth x dB

OURCE
1.73250¢

Middle Channel

ALIGUAUTO —02:23:15AM b7, 2025

0000 GHz Radlo Std: None Frequency
‘AvglHold: 3030
Radio Device: BTS

Span 20 MHz
#Sweep 100 ms|

30.1 dBm

99.00 %
-26.00 dB

StaTus|

Trig: Free Run

ALIGH

Dzi2u13 A Fe 07,202

#Atten: 40 4B

‘AvglHold: 30530

Frequency
Radio Device: BTS

50RB#0

Center 1.75 GHz
Res BW 200 kHz

#VBW 620 kHz

Occupied Bandwidth

8.9687 MHz

8.122 kHz
9.864 MHz

Total Power
Transmit Freq Error OBW Power
x dB Bandwidth xdB

Span 20 MHz
#Sweep 100 ms

29.8 dBm

99.00 %
-26.00 dB

50RB#0

TEL : +86-755 2302 9901 FAX :

+86-755 2302 9901

E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
-~ 1
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75RB#0

LTE FDD Band 4-15MHz Channel Bandwidth

Low Channel

75RB#0

Agilent Spectrum Analyzer - Occupied BW.

Center Freq 1.717500000 GHz

HIFGainLow.

Ref 30.00 dBm

(Center 1.718 GHz
Res BIW 300 kHz #VBW 910 kHz
Occupied Bandwidth
13.449 MHz
-22.841 kHz OBW Power
14.77 MHz x dB

Total Power

Transmit Freq Error
x dB Bandwidth

717500000 GHz
‘AvglHold: 3050

75RB#0

ALIGIAUTO
Frequency

Radio Device: BTS

#Sweep 100 ms
32.9dBm

99.00 %
-26.00 dB

STatus

Middle Channel

Agilent Spectrum Analyzer - Occuplod BW

E OF ALIGNAUTO __|09:00:01 PFs
r Fre 732500000 GH
Center Freq 1.732500000 GHz Avg[H:Id.Jﬂm

Radio Device: BTS

Center 1.733 GHz Span 30 MHz|
#Res BW 300 kHz

#Sweep 100 ms|

33.2dBm

#VBW 910 kHz
Occupied Bandwidth
13.438 MHz

10.517 kHz OBW Power 99.00 %
14.77 MHz x dB -26.00 dB

Total Power

Transmit Freq Error
x dB Bandwidth

StaTus|

Radio Std: None

Frequency.

75RB#0

High Channel

o0 3PwEeD 11,202

== Trig: Free Run
#Atten: 40 4B

Center 1.748 GHz
Res BW 300 kHz #VBW 910 kHz

Occupied Bandwidth
13.388 MHz

21.177 kHz
14.61 MHz xdB

Total Power

Transmit Freq Error

OBW Power
x dB Bandwidth

‘AvglHold: 30530

Frequency

Radio Device: BTS

Span 30 MHz
#Sweep 100 ms

32.8 dBm

99.00 %
-26.00 dB

TEL : +86-755 2302 9901

FAX : +86-755 2302 9901

E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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LTE FDD Band 4-20MHz Channel Bandwidth

QPSK

Low Channel

Agilent Spectrum Analyzer - Occupied BW.
Frequency

Radio Device: BTS

Center 1.72 GHz
Res BW 390 kHz #VBW 1.2 MHz #Sweep 100 ms|

Occupied Bandwidth Total Power 33.4 dBm

17.883 MHz
Transmit Freq Error 5.749 kHz
x dB Bandwidth 19.29MHz  xdB

OBW Power 99.00 %
-26.00 dB

STatus

Middle Channel

Agilent Spectrum Analyzer - Occuplod BW

T T
Center Freq 1.732500000 GHz

Center 1.733 GHz

Res BW 390 kHz #VBW 1.2 MHz

Occupied Bandwidth Total Power

17.926 MHz
Transmit Freq Error -1.633 kHz
x dB Bandwidth 1946MHz  xdB

OBW Power

63
Radio St

Radio Device: BTS

Span 40 MHz
#Sweep 100 ms|

33.3 dBm

99.00 %
-26.00 dB

StaTus|

Frequency.

100RB#0

100RB#0

High Channel

osi2a0PHFeD 11,202
Frequency

Trig: Free Run ‘AvglHold: 30530

#Atten: 40 4B Radio Device: BTS

Center 1.745 GHz Span 40 MHz|
Res BW 390 kHz #VBW 1.2 MHz #Sweep 100 ms|

Occupied Bandwidth Total Power 33.2dBm

17.927 MHz
OBW Power 99.00 %
1964 MHz  xdB -26.00 dB

Transmit Freq Error 9.633 kHz

x dB Bandwidth

100RB#0

TEL : +86-755 2302 9901 FAX

+86-755 2302 9901

E-mail : service@cer-mark.com

\ L

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China



HUAK TESTING Page 30 of 71 Report No.: HK2501150317-2E

3.4 Band Edge Compliance

LIMIT

According to §27.53 (h): For operations in the 1710-1755 MHz and 2110-2155 MHz bands, the power of any
emission outside a licensee’s frequency block shall be attenuated below the transmitter power (P) by at least
43 + 10 log10(P) dB.

TEST CONFIGURATION

I CMW3500

I:l 4': I :..l:-:;m conpler |

EUT

Spectrum
Analvzer

TEST PROCEDURE

1. The transmitter output port was connected to base station.

2. The RF output of EUT was connected to the power meter by RF cable and attenuator, the path loss was
compensated to the results for each measurement.

3. Set EUT at maximum power through base station.

4. Select lowest and highest channels for each band and different modulation.

5. Measure Band edge using RMS (Average) detector by spectrum.

TEST RESULTS

Remark:
1. We were tested all RB Configuration refer 3GPP TS136 521 for each Channel Bandwidth of LTE
FDD Band 4, recorded worst case for each Channel Bandwidth of LTE FDD Band 4.

results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK

this document cannont be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.cer-mark.com
TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
- | ——. 0000 0 0 0 ]
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LTE FDD Band 4-1.4MHz Channel Bandwidth Band Edge Compliance

QPSK

Agilent Spoctrum Analyzer - Spurious Emissions

Frequency

Center Freq 13.255000000 GHz

4
Trig: Free Run
#Atten: 40 4B

‘AvglHold: 10110
IFGainLow

Ref Offset9,06 dB.
Ref 30.00 dBm

STaus|

RadioDevice: BTS

Agilent Spectrum Analyzer - Spurious Emissions.
¢ ELIGIATO 1348220 PP 06, 2025

Radio Std: None

Frequency

CenterFreq|
13.255000000 GHz |

T T E: E O G
Center Freq 13.255000000 GHz Center Freg: 13.255000000 GHz

Trig: ‘AvglHold: 10110
IFGainiLow __#Atten: 40 dB Radio Devics: BTS
Ref Offset9.06 dB

Ref 30.00 dBm

Agilent Spoctrum Analyzer - Spurious Emissions

Low Channel

Frequency

Center Freq 13.255000000 GHz <
Trig:Fres Run
#httan: 40 4B

‘AvglHold: 10110
IFGainLow

Ref Offset9,01 dB.
Ref 30.00 dBm

'Start 1.754 GHz

STaus|

RadioDevice: BTS

%

Agilent Spectrum Analyzer - Spurious Emissions

ALIGNAITO (115109 FMFeh 06, 2025

Radio Std: None Frequency

CenterFreq|
13.255000000 GHz |

T T E: E O G
Center Freq 13.255000000 GHz Center Freg: 13.255000000 GHz

Trig: ‘AvglHold: 10110
IFGainiLow __#Atten: 40 dB Radio Devics: BTS
RefOffset9.01 dB

Ref 30.00 dBm

Start 1.754 GHz

B

StaTus

6RB#0

High Channel

TEL : +86-755 2302 9901
Add: 1-2F,, Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
- | ——. 0000 0 0 0 ]

FAX : +86-755 2302 9901
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LTE FDD Band 4-3MHz Channel Bandwidth Band Edge Compliance

QPSK

Agilent Spoctrum Analyzer - Spurious Emissions

Center Freq 13.255000000 GHz

‘AvglHold: 10110

i n
IFGainLow __#Atten: 40 dB

Ref Offset9,06 dB.
Ref 30.00 dBm

Frequency

= STaus|

Agilent Spectrum Analyzer - Spurious Emissions.

T
Center Freq 13.255000000 GHz

IFGain:Low

Start 1.709 GHz

‘Spur [Range |
1

Stop Freq
i

ELIGIATO 123828 M Peb 07, 2025

Radio Std: None

Frequency

CenterFreq|
13.255000000 GHz |

E: E O G
Center Freq: 13.265000000 GHz
‘AvglHold: 10110

#Atton: 40 dB Radio Devics: BTS

[RBW _|Frequency | Ampitude

15RB#0

15RB#0

Agilent Spectrum Analyzer - Spurious Emissions

SENGE INTI SOURCE OFF |- ALIGALTO.

Low Channel

1214407 81 e 07, 2028
i Frequency

S [T
Center Freq 13.255000000 GHz

IFGainiLow

o
=== Trig: Free Run
#Atten: 40 4B

‘AvglHold: 10110

Ref Offset9.01 dB
Ref 30.00 dBm

Start 1.752 GHz

[Ampltude | |

Spur [Range | StartFreq | StopFreq |RBW
1 iz |1 iz

[ Frequency
1754607000

Radio Device: BTS

A Limit
4

Agilent Spectrum Analyzer - Spurious Emissions.

R [T
Center Freq 13.255000000 GHz

IFGainiLow

Ref Offset9.01 dB
Ref 30.00 dBm

Start 1.752 GHz

SEnSEINT SoRe ALIGAJTO 124514 MFSb07, 2025
Center Freq: 13.265000000 GHz Radio Std: None. Frequency
== Trig: Free Run AvglHold: 10/10

#Atten: 40 4B Radio Devics: BTS

15RB#0

15RB#0

High Channel

ly to the sam
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LTE FDD Band 4-5MHz Channel Bandwidth Band Edge Compliance

QPSK

Agilent Spoctrum Analyzer - Spurious Emissions

Center Freq 13.255000000 GHz = -
IFGain:Low -~ #Atten: 40 dB

‘AvglHold: 10110
RadioDevice: BTS

Ref Offset9,06 dB.
Ref 30.00 dBm

Frequency

= STaus|

Agilent Spectrum Analyzer - Spurious Emissions.

T
Center Freq 13.255000000 GHz

Stop Freq
i

IFGain:Low

ELIGIAITO  03ZB14 M Peb07, 2025

Radio Std: None

Frequency

CenterFreq|
13.255000000 GHz |

E: E O G

Center Freq: 13.265000000 GHz
‘AvglHold: 10110

#Atton: 40 dB Radio Devics: BTS

[RBW | Frequency

25RB#0

25RB#0

Agilent Spectrum Analyzer - Spurious Emissions
T SEVEINT| SOURCE OFF | ALIGNAUTD|0L33iSLAMFe007, 2028

EE T —
Center Freq 13.255000000 GHz g
B 77i:Free Run
Faintow  #Atten:40 4B

‘AvglHold: 10110
Radio Device: BTS

Ref Offset9.01 dB
Ref 30.00 dBm

Start 1.75 GHz

Spur [Range | StartFreq | StopFrea |RBW | Frequency
1 iz |1 iz 1.7542550

[Ampltude | [ 4 Limit
4

Low Channel

Agilent Spectrum Analyzer - Spurious Emissions
F i 5
requency. Center Freq 13.255000000 GHz

IFGainiLow

Ref Offset9.01 dB
Ref 30.00 dBm

Start 1.75 GHz

SENEINT] SoURC ALISUAUTD —DEioHS7 AMFsb07, 2025
Center Freq: 13.255000000 GHz Radio Std: None.

Trig: Free Run ‘AvglHold: 10/10

#Atten: 40 4B Radio Device: BTS

Frequency

25RB#0

25RB#0

High Channel
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LTE FDD Band 4-10MHz Channel Bandwidth Band Edge Compliance

QPSK

Low Channel

oy o ALGIATO
Center Freq 13.

Ref Offset9,07 dB.
Ref 30.00 dBm

[RBW | Frequency
1

[ Amplitude
Bm

2 Bm

= STatus

10213027 AMFe007, 2025
Radio Std: None

Radio Device: BTS

Frequency

High Channel

Frequency

CenterFreq|
13.255000000 GHz |

IFGaimiLow _ #Atten: 40 dB

Start 1.745 GHz

fusc StaTus

50RB#0

50RB#0

LTE FDD Band 4-15MHz Channel Bandwidth Band Edge Compliance

QPSK

Low Channel

ALIGIAUTO

Agilent Spectrum Analyzer - Spurious Emissions.
o

o0 PFeD 11,202

Center Freq 13.
B 7rig:Free Run
#hsten: 40 4B

‘AvglHold: 10110
IFGainiLow

Ref Offset 9,06 dB
Ref 30.00 dBm

'Start 1.709 GHz

Spur [Range | StartFreq | StopFreq |RBW
1 170

00GHz |1 iz, 00 0.79 dBm

Radio Device: BTS

[Ampltude | [ 4 Limit
1

Frequency

High Channel

Agilent Spectrum Analyzer - Spurious Emissions.
030701 Feb 13, 2025

* Radio Std: None Frequency

L =
Center Freq 13.255000000 GHz

IFGainiLow

00GHz
== ‘AvglHold: 10/10
#Atten: 40 4B Radio Device: BTS

'Start 1.74 GHz

T Amplitude

Spur | Range | StartFreq | Stop Freq |RBW | Frequency
1 00,0 iz 1746235000

75RB#0

75RB#0

LTE FDD Band 4-20MHz Channel Bandwidth Band Edge Compliance

QPSK

Low Channel

IGUAUTO

Agilent Spectrum Analyzer - Spurious Emissions.

Center Freq 13.255000000 GHz

IFGainLow

GHz
‘AvglHold: 10110

Trig: Free Run
#Atten: 40 4B

Ref Offset 9,05 dB.
Ref 30.00 dBm

'Start 1.709 GHz

Spur [Range | StartFreq_ | StopFreq_ | RBW
1 1 17090 GHz _|1.7100GHz _ [2000 ki
2 2 GHz _[1.7300 GHz 1000 ki

= STatus

(09:31:32PMFob 11,2025

Radio Std: Nons

Radio Device: BTS

Frequency

High Channel

Agilent Spectrum Analyzer - Spurious Emissions.
ALIGIAUTO _[0o:34SA PMFab 11,2025
Radio Std: None.

Frequency

CenterFreq|
13.255000000 GHz|

EINT| SOURCE O
Center Freg: 13.255000000 GHz
Trig: Free Run ‘AvglHold: 10/10
#atten: 40 4B

5o AC
Center Freq 13.255000000 GHz
IFGain:Low Radio Device: BTS

Ref Offset9.01 dB
Ref 30.00 dBm

Start 1.735 GHz

100RB#0

100RB#0

Low Channel
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3.5 Spurious Emission
LIMIT

According to §27.53 (h): For operations in the 1710-1755 MHz and 2110-2155 MHz bands, the power of any
emission outside a licensee’s frequency block shall be attenuated below the transmitter power (P) by at least
43 + 10 log10(P) dB.

TEST CONFIGURATION
Conducted Spurious Measurement:
I CMW500
: _|: Drrectional coupler }
EUT -
Spectrum
Analvzer
Radiated Spurious Measurement:
FRP Dome T """"""""""""""" | N
Imtogm {Antenna Tower) "
" EUT l Antenna [l -1-L_.

f

Soem

N\ @

‘=t GroundPlane ame
Spectrum Analyzer| -+ oo

Pre-Amplifier

[ 1] [Controtied——

L 1

TEST PROCEDURE

The EUT was setup according to EIA/TIA 603D.

Conducted Spurious Measurement:

a. Place the EUT on a bench and set it in transmitting mode.
b. Connect a low loss RF cable from the antenna port to a spectrum analyzer and CMW500 by a Directional
Couple.
c. EUT Communicate with CMW500, then select a channel for testing.
d. Add a correction factor to the display of spectrum, and then test.
e. The resolution bandwidth of the spectrum analyzer was set sufficient scans were taken to show the out of
band Emission if any up to10" harmonic.
f. Please refer to following tables for test antenna conducted emissions.
Working Sub range Sweep time
Frequency (GHz) R UL (s)
0.000015~0.03 10KHz 30KHz Auto
LTE FDD Band 4 0.03~1 100KHz 300KHz Auto
1~20 1 MHz 3 MHz Auto
The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK
this document cannont be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.cer-mark.com

TEL : +86-755 2302 9901
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Add: 1-2F,, Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Radiated Spurious Measurement:

a.

oo

qg.

r.

The EUT shall be placed at the specified height on a support, and in the position closest to normal use as
declared by provider.

The test antenna shall be oriented initially for vertical polarization and shall be chosen to correspond to
the frequency of the transmitter.

The output of the test antenna shall be connected to the measuring receiver.

The transmitter shall be switched on and the measuring receiver shall be tuned to the frequency of the
transmitter under test.

The test antenna shall be raised and lowered through the specified range of height until a maximum signal
level is detected by the measuring receiver.

The transmitter shall then be rotated through 360° in the horizontal plane, until the maximum signal level
is detected by the measuring receiver.

The test antenna shall be raised and lowered again through the specified range of height until a maximum
signal level is detected by the measuring receiver.

The maximum signal level detected by the measuring receiver shall be noted.

The transmitter shall be replaced by a substitution antenna.

The substitution antenna shall be orientated for vertical polarization and the length of the substitution
antenna shall be adjusted to correspond to the frequency of the transmitter.

The substitution antenna shall be connected to a calibrated signal generator.

If necessary, the input attenuator setting of the measuring receiver shall be adjusted in order to increase
the sensitivity of the measuring receiver.

The test antenna shall be raised and lowered through the specified range of height to ensure that the
maximum signal is received.

The input signal to the substitution antenna shall be adjusted to the level that produces a level detected by
the measuring receiver, that is equal to the level noted while the transmitter radiated power was measured,
corrected for the change of input attenuator setting of the measuring receiver.

The measurement shall be repeated with the test antenna and the substitution antenna orientated for
horizontal polarization.

The measure of the effective radiated power is the larger of the two levels recorded at the input to the
substitution antenna, corrected for gain of the substitution antenna if necessary.

The resolution bandwidth of the spectrum analyzer was set at 100 kHz for Part 22 and 1MHz for Part 24.
The frequency range was checked up to 10th harmonic.

Test site anechoic chamber refer to ANSI C63.

TEST RESULTS

Remark:

1. We were tested all RB Configuration refer 3GPP TS136 521 for each Channel Bandwidth of LTE
FDD Band 4; recorded worst case for each Channel Bandwidth of LTE FDD Band 4.

Conducted Measurement:

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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LTE FDD Band 4-1.4MHz Channel Bandwidth
Low Channel

Ref Offset 7.48 4B
Rer 10.00 dBm

Start 150 kHz
#Res BW 10 kHz

Agilent Spectrum Analyzer - Swept SA

Ref Offset8.69 dB
Ref 20.00 dBm

Start 30.0 MHz
#Res BW 100 kHz

150 i
Center Freq 515.000000 MHz
P

"
Center Freq 15.075000 MHz

W ainLow

Stop 30.00 MHz

#VEW 30 KH2" #Sweep (¥Swp) 1.000 s (1001 pts)

SENsEINT]
10:Fast ~»- Trig: Free Run
|FGainlow __#Atten: 30 dB

Mkr1 931.1 MHz

-62.596 dBm

Stop 1.0000 GHz
#Sweep (#Swp) 1.000 5 (2001 pts)

#VBW 300 kHz"

CF Step|
57.000000 MHz|
Auto

Frequency

Auto Tune|

CenterFreq|
515.000000 MHz|

StartFreq
30.000000 MHz|

StopFreq
1.000000000 GHz|

an|

16QAM

m rY
[Center Freq 15.075000 MHz Bhug Typs: AMS
PHO:

Fast e Trig:Frae Run Avgiold: 10110
§Gaintow Bmon:30 d

Ref Offset 7.48 4B
Ref 10.00 dBm

CenterFreq

15.075000 MHz|

StartFreq|

150.000 kHz|

StopFreq|

30.000000 MHz|
CF

2885000 MHz|
Man|

Freq Offset
0 Hz|

|

Stop 30.00 MHz

[#Res BW 10 kHz #VBW 30 kHz" #Sweep (#¥Swp) 1.000 s (1001 pts)

Agilent Spectrum Analyzer - Swept SA

iR T T SEINT| SOURCE OF | ALIGNAUTO

Center Freq 515.000000 MHz #Avg Type: RMS.
HEO: Fast ~a- Trig: Free Run AvglHold: 10110

[ Gain:Low __ #Atten: 30 dB

Frequency

Mkr1 934.5 MHz (YRR

Ref Offset8.69 dB -63.368 dBm

v Ref 20.00 dBm
CenterFreq|
516.000000 MHz|

StartFreq|
30.000000 MHz|

StopFreq|
1.000000000 GHz|

CFStep
97.000000 MHz|
Auto Man|

Start 30.0 MHz
#Res BW 100 kHz

Stop 1.0000 GHz
#Sweep (#Swp) 1.000 s (2001 pts)

#VBW 300 kHz*

Start 1.000 GHz
#Res BW 1.0 MHz

Center Freq 2.000000000 GHz

30MHz~1GHz

HE

#Avg Type: RMS
‘PhO: Fast e Trig: Free Run AvglHold: 1010
[FGain:Low __HAtten: 36 dB

Mkr1 1.707 15 GHz
-39.250 dBm

Stop 3.000 GHz
#Sweep (#Swp) 1.000 s (40001 pts)

Staus

#VBW 3.0 MHz*

Frequency

Auto Tune|

CenterFreq|
2.000000000 GHz|

StartFreq
1000000000 GHz|

StopFreq
3.000000000 GHz|

30MHz~1GHz

Agilent Spectrum Analyzer - Swept
[ o
Center Freq 2.000000000 GHz § #Avg Type: RMS Frequency
LALIPRNI Trig: Free Run AvglHold: 10110
FGainitow __ #Atter: 36 4B
Mkr1 1.707 15 GHz
-39.421 dBm

CenterFreq|
2.000000000 GHz|

I

StartFreq
1.000000000 GHz

StopFreq
3.000000000 GHz|

e}
200,000000 MHz|
Auto

il

FreqOffset,
0 Hz|

Start 1.000 GHz

Stop 3.000 GHz
#Sweep (#Swp) 1.000 s (40001 pts))

Starus

#VBW 3.0 MHz*

1GHz~3GHz

1GHz~3GHz

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Agient Spectrum Analyzer - Swept SA

Agilent Spectrum Analyzer
¢ T 1 SausEin soun Lz - 1 e THEET S .
Center Freq 11.500000000 GHz . #Avg Type: RMS WY Center Freq 11.500000000 GHz #Avg Type: RMS. requency
ALCRNE Tiig:FreeRun  AvgHold: 1010 O T1ig:Free Run AvglHold: 10110
FGainiow | BAtten:30 dB o
3 2 Auto Tune|
Ref Offset 16.45 dB Mkr1 5.130 525 GHz Ref Offsot 16.46 4B Mkr1 5.130 525 GHz|
Ref 20.00 dBm -33.642 dBm Ref 20.00 dBm -32.742 dBm

CenterFreq|
11.500000000 GHz|

CenterFreq|
11.500000000 GHz|

StartFreq
3000000000 GHz|

StartFreq|
3.000000000 GHz|

StopFreq| StopFreq|
20.000000000 GHz|

FreqOffset|
0Hz,

Start 3.000 GHz Stop 20.000 GHz Start 3.000 GHz Stop 20.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep (#Swp) 1.000 s (40001 pts)| #Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep (#Swp) 1.000 s (40001 pts)

STATUS 3 StaTS

3GHz~20GHz 3GHz~20GHz
1RB#0 1RB#0

LTE FDD Band 4-1.4MHz Channel Bandwidth
Middle Channel

i 8Aug Type: RMS
o Trig: Fres Run AvglHold: 10110,
¥ Gaind ww ___ BAtten: 30 4B

Ref Offset 7.48 dB.
Ref 10.00 dBm

Ref Offset7.48 4B
Ref 10.00 dBm

Genter Freq|
16,076000 MHz|
StartFreq|
150,000 kHz|

CenterFreq|
16076000 MHz|
StartFreq|
150,000 kHz|
StopFreq|
30000000 MHz|

Start 150 kHz Stop 30.00 MHz Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz* #Sweep (#Swp) 1.000's (1001 pts) #Res BW 10 kHz #VBW 30 kHz" #Sweep (#Swp) 1.000's (1001 pts)

0.15MHz~30MHz 0.15MHz~30MHz

trum Analyzer - SwoptSh Agilent Spectrum Analyzer - Swept

ENGE INT] SOURCE O R A =40 Frequency 1500000 o A
y P T y #vg Type: RMS
CenterFreg 815000000 Wiz BRI hitetins (R AR IO G croorin Ao 1010
IFGain:Low #htten: 30 dB e Rhiten: o)

Mkr1 933.1 MHz AUl Mkr1 937.4 MHZ AutoTune|

Ref Offset 8.69 dB. Ref Offset dB
Ref 20.00 dBm 3.308 dBm Ref 20.00 dBm -63.177 dBm

CenterFreq|
516.000000 MHz,

CenterFreq|
516.000000 MHz|

StartFreq| StartFreq|
30.000000 MHz| 30.000000 MHz|

Stop Freq| StopFreq|

1.000000000 GHz

CFStep
97.000000 MHz|
Auto Mian|

Start 30.0 MHz Stop 1.0000 GHz Start 30.0 MHz Stop 1.0000 GHz
#VBW 300 kHz* #Sweep (#Swp) 1.000 s (2001 pts)| #Res BW 100 kHz #VBW 300 kHz* #Sweep (#Swp) 1.000 s (2001 pts),

STATUS, 3 StaTUS

30MHz~1GHz 30MHz~1GHz

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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ctrum Anayzor - Swopt SA
e
Center Freq 2.000000000 GHz N #Avg Type: RMS. Frequency
PNO: Fast —— 17ig: Free Run Avg|Hold: 10110

[ Gaintow | #tten:36 4B

Auto Tune|
Ref Offset 9,69 dB.
Ref 30.00 dBm

Start 1.000 GHz Stop 3.000 GHz
#VBW 3.0 MHz* #Sweep (#Swp) 1.000 s (40001 pts)

STATUS,
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Agilent Spectrum Analyzer

i INT 50U e
Center Freq 2.000000000 GHz #Avg Type: RMS
= Trig: FreeRun AvglHold: 10/10
#atton: 36 dB

Frequency.

Mkr1 1.728 95 GHz| (YRR

Ref Offset 9,69 dB
Ref 30.00 dBm -39.074 dBm

CenterFreq|
2.000000000 GHz|

StartFreq
1.000000000 GHz|

StopFreq|
3.000000000 GHz|

CFStep
200.000000 MHz|
Auto Man|

Start 1.000 GHz Stop 3.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep (#Swp) 1.000 s (40001 pts)|

StaTS

1GHz~3GHz

i T 3 2 M
Center Freq 11.500000000 GHz #Avg Type: RMS Frequency
AR

MM rigiFresRun  AvalHold: 1010 E —“
Fosiow | #Acen: 0 68 -
Auto Tune|
Mk 18.812 975 GH.
Ref Offet 16.46 dB 812 975 GHz

Ref 20.00 dBm

Agilent Spectrum Analyzer - Swept SA
r =

CenterFreq|
11500000000 GHz

Start 3,000 GHz Stop 20.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHZ* #Sweep (#Swp) 1.000 s (40001 pts)|

1GHz~3GHz

) e e
o m e 5 Mo iazmiss s I
Center Freq 11.500000000 GHz ~ Tequency,
AL 1 ig:Free Run
\FGainiCow | #Atten: 30 4B i -
" Auto Tune|
66 Mkr1 18.837 625 GHz
Ref Offset 16,46 dB
Ref 20.00 dBm -34.610 dBm

CenterFreq|
11500000000 GHz|

StartFreq|
3.000000000 GHz,|

StopFreq|
20.000000000 GHz|

Start 3.000 GHz Stop 20.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep (#Swp) 1.000 s (40001 pts)

3GHz~20GHz

3GHz~20GHz

1RB#0

1RB#0

LTE FDD Band 4-1.4MHz Channel Bandwidth

High Channel

PNG: Fast o~
W Gainlow

Ref Offset 7.48 4B
Ref 10.00 dBm

centerFreq|
16075000 MHz
startFreq|
160.000 kHz|

StopFreq
30.000000 MHz|

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz" #Sweep (#Swp) 1.000 s (1001 pts)

0.15MHz~30MHz

Agilent Spoctrum Analyzer
AL

7500 Frequency.
Center Freq 15.075000 MHz E—

0 Past =
i Gaintow _ #Asten: 30 4B

Ref Offset 7.48 4B
Ref 10.00 dBm

Start 150 kHz Stop 30.00 MHz

#Res BW 10 kHz #VEW 30 KHZ' #Sweep (#Swp) 1.000 s (1001 pts)

0.15MHz~30MHz

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Agilont Spectrum Analyzer

T P 190 i

Center Freq 515.000000 MHz B
Ot Trig: Free Run

[FGain:Low ___ #Atten: 30 dB

Mkr1 932.6 MH:

Ref Offset8.69 dB -63.314 dBm

Ref 20.00 dBm

Start 30.0 MHz
#Res BW 100 kHz

Stop 1.0000 GHz
#Sweep (#Swp) 1.000 s (2001 pts)

#VBW 300 kHz*

Page 40 of 71

Frequency

StartFreq|
30.000000 MHz|
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Agilent Spectrum Analyzer - Swept SA

D 50 o 120
Center Freq 515.000000 MHz g Type: RMS X Frequency.

e hoione
L™ faen o aB
Mkr1 802.6 MHz
RefOffset 869 48
Ref 20,00 aBm 63.319 dBm

CenterFreq|
516.000000 MHz|

StartFreq
30.000000 MHz|

StopFreq|
1.000000000 GHz|

CFStep
97.000000 MHz|
Auto Man|

Start 30.0 MHz Stop 1.0000 GHz

#Res BW 100 kHz #VBW 300 kHz* #Sweep (#Swp) 1.000 s (2001 pts)|

StaTS

30MHz~1GHz

Agient Spoctram Anlyzer  Swapt K
Seen
Center Freq 2.000000000 GH:
] AN Trig:Frae Run
Fainow | #Atten: 35 dB
Mkr1 1.750 75 GH:

Rof Offset 9,69 dB. -38.868 dBm

Ref 30.00 dBm

Start 1.000 GHz
#Res BW 1.0 MHz

Stop 3.000 GHz
#Sweep (#Swp) 1.000 5 (40001 pts)

STATUS

#VBW 3.0 MHz*

Frequency

Auto Tune

CenterFreq|

StartFreq|

30MHz~1GHz

B Rl T & s il T T COSEIISORECR] AlGuAUO 1203 7 -
Center Freq 2.000000000 GHz #Avg Type 1S reaenEy

Trig: Free Run Aug|Hold: 1010 s
oo
Mkr1 1.750 75 GHz|
-39.707 dBm

A0 Fast o
\Fainow | #Atten:35 B
Center Freq|

2,000000000 GHz|

Agilent Spectrum Analyzer - Swept SA

Ref Offset9,69 dB
Ref 30.00 dBm

StopFreq|
3.000000000 GHz|

Start 1.000 GHz
#Res BW 1.0 MHz

Stop 3.000 GHz
#Sweep (#Swp) 1.000 S (40001 pts))

#VBW 3.0 MHZ*

1GHz~3GHz

Agilent Spectrum Analyzer - Swept SA

Fe S0Q_AC

Center Freq 11.500000000 GHz
e Trig: Free Run

= AvglHold: 10110
#Atten: 30 4B

Mkr1 18.800 225 G

Ref Offset 16.46 dB. -34.686 dBm

Ref 20.00 dBm

Start 3,000 GHz
#Res BW 1.0 MHz

Stop 20.000 GHz
#Sweep (#Swp) 1.000 s (40001 ps)

#VBW 3.0 MHZ*

-

Frequency

CenterFreq|

StartFreq|
3.000000000 GHz|

1GHz~3GHz

Frequency
ACALCIMN 115 Free Run
\Gainiow | fAten:30 dB

Mkr1 18.855 050 GHz Auto Tune|

Ref Offset 16.46 dB -34.838 dBm

Ref 20.00 dBm
CenterFreq|

11500000000 GHz|

StartFreq|
3.000000000 GHz,|

Start 3.000 GHz Stop 20.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep (#Swp) 1.000 s (40001 pts)

3GHz~20GHz

3GHz~20GHz

1RB#0

1RB#0

TEL : +86-755 2302 9901 FAX
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LTE FDD Band 4-3MHz Channel Bandwidth
Low Channel

Al o e - S5 Agient Spoctrum Analyees - Seopt SA

HAvg Type: RMS [Center Freq 1 H; BAvg Type: RMS Frequency
PNO: Fast ~+- 1715 FresRun Avgltold: 10710 Center Freg 15.075000 M! ,.,,,,, Trig: Fras Run AvglHaid: 10110
Weiaiiow | Bitten:30 dB \

viciow | Shten: 30 8
Ref Offset 7.48 4B Ref Offset 7.48 4B
Rer 10.00 dBm Ref 10.00 dBm

Center Freq) Center Freq
15.075000 MHz| 16076000 MHz
StartFreq Start Freq|
160.000 kHz| 150,000 kHz|

StopFreq Stop Freq|

30.000000 MHz|

CF Step
2985000 MHz|
\auto Man

FreqOffset

|

Start 150 kHz St Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz* #Sweep (#Swp) 1.000's (1001 pts) #Res BW 10 kHz #VBW 30 kHz* #Sweep (#Swp) 1.000 s (1001 pis)|

0.15MHz~30MHz

Agilent Spectrum Analyzer - Swept SA Agilent Spectrum Analyzer - Swept SA

o R e e ez ALIC 12146108 M Feb 07, 2055 7 T , o 1275 -

Center Freq 515.000000 MHz #Avg Type: RMS TRACE| Center Freq 515.000000 MHz #Avg Type: RMS ‘ i
Trig:FresRun  AvalHld: 10110 v

RO: Fast > LRI Trig:FreeRun  AvglHold: 10010
1FGain:Low ___ #Atten:30 B ° |FGainow _ #Atten: 30 dB
3 Auto Tune|
Ref Offset 8,69 dB Mkr1 935.0 MHz Ref Oset5.69 08 Mkr1 928.7 MHz|
Ref 20.00 dBm -63.305 dBm Ref 20.00 dBm -63.326 dBm

CenterFreq|
515.000000 Mz

Frequency =

CenterFreq|
515.000000 MHz|

StartFreq| StartFreq

30.000000 MHz|

StopFreq|
1.000000000 GHz|

Stop 1.0000 GHz Start 30.0 MHz Stop 1.0000 GHz
#VBW 300 kHz* #Sweep (#Swp) 1.000 s (2001 pts) #Res BW 100 KHz #VBW 300 kHz* #Sweep (#Swp) 1.000 s (2001 pts)

30MHz~1GHz 30MHz~1GHz

Agilent Spectrum Analyzer - Swept SA Agilent Spectrum Analyzer - Swept SA
c =

T O O =5 S I E e pr T
Center Freq 2.000000000 GHz #hvg Type: RIS Toace (= Center Freq 2.000000000 GHz Frequency.
0. o

g TR .
M TrigiFreskun  AvaiHold: 1010 M (rgiFresRun  AvgiHold: 1010
IFGain:Low #Atten: 36 dB IFGain:Low #Atten: 36 dB. 1L
Ref Offset9.69 dB. Mkr1 2.657 05 GHz| POV Ref Offset 9.69 dB. Mkr12.662 80 GH: Auto Tune

Ref 30.00 dBm -42.827 dBm Ref 30.00 dBm -42.823 dBm

CenterFreq|
2.000000000 GHz|

StartFreq|
1.000000000 GHz|

StopFreq|
3.000000000 GHz|

CF Step|
200.000000 MHz|
Man|

Start 1.000 GHz Stop 3.000 GHz Start 1.000 GHz Stop 3.000 GHz
#Res BIW 1.0 MHz #VBW 3.0 MHz* #Sweep (#Swp) 1.000 5 (40001 pts) #Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep (#Swp) 1.000 5 (40001 pts)

STATUS

STATUS

1GHz~3GHz 1GHz~3GHz

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Agilont Spoctrum Analyzer - Swept SA

Agilent Spectrum Analyzer - Swept SA

T T NSEINT| SOURCE ALIGNAUTO.
Center Freq 11.500000000 GHz #Avg Type: RMS.
PN

i
a Center Freq 11.500000000 GHz Frequency.
AvglHold: 10110 G

il
#Avg Type: RMS
: Fast —— 1rig:Free Run Avg|Hold: 1010
W Gaimiow | #Aton:30 B
Mkr1 5.130 525 GHz ALICS
Ref Offset 16.45 B Ref Offset 16.46 dB
Ref 20.00 dBm 539 Ref 20.00 dBm -32.613 dBm

0:
IF Gain:Low

CenterFreq|
11.500000000 GHz|

StartFreq
3000000000 GHz|

StopFreq|

StopFreq|
20.000000000 GHz|

20000000000 GHz|

Start 3.000 GHz Stop 20.000 GHz Start 3.000 GHz
#VBW 3.0 MHz* #Sweep (#Swp) 1.000 s (40001 pts)| #Res BW 1.0 MH; #VBW 3.0 MHz*

STATUS,

Stop 20.000 GHz
#Sweep (#Swp) 1.000 s (40001 pts)

StaTS

3GHz~20GHz 3GHz~20GHz
1RB#0 1RB#0

LTE FDD Band 4-3MHz Channel Bandwidth
Middle Channel

= = Ao Spociruen Aoty - Swept SA

Center Freq 15.075000 MHz #hug Type: AMS Cent - kg Type: RMS
Ao TrgiFreefun  AvgHele: 100 IR RNV | rrarin Avabels 100

IF Gainlow #Atten: 30 B 15 Gal:L owr H#hsten:

Ref Offset 7.48 dB Ref Offset 7.48 dB

Ref 10.00 dBm Ref 10,00 dBm

Center Freq
15.076000 MHz

e s A AR

Start 150 kHz Stop 30.00 MHz Start 150 kHz Stop 30.00 MHz =L
#Res BW 10 kHz #VEW 30 kHz! #Sweep (#Swp) 1.000's (1001 pts) #Res BWW 10 kHz #VEW 30 kHz' #Sweep (#Swp) 1.000 5 (1001 pts)
0.15MHz~30MHz 0.15MHz~30MHz
Agilent Spectrum Aralyzer - Swept SA Aeilent Spectrum Anlyze
SOURCE O | AIGVAUTO 2 - T I e e - L7 AN Fab07, 2025
Center Freq 515.000000 MHz #hvg Type: RMS Tacc requency Center Freq 515.000000 MHz Avg Tyt <
LM Trig: Free Run ‘AvglHold: 10110 L N Trig: Free Run AvglHold: 10/10
o sheni5o 45 - Fioiiow Ao S0 8 ;
Auto Tune "
Mkr1 807.5 MHz . Mkr1 937.4 MHz
Ref Offset8.69 dB Ref Offset8.69 d8
Ref 20.00 dBm -63.344 dBm Ref 20.00 dBm -63.354 dBm

CenterFreq|

CenterFreq|
515000000 Mz

515.000000 MHz|

StartFreq| StartFreq|

30.000000 MHz|

StopFreq|
1.000000000 GHz|

Start 30.0 MHz Stop 1.0000 GHz

Stop 1.0000 GHz
#Res B 100 kHz #VBW 300 kHz* #Sweep (#Swp) 1.000 s (2001 pts) #Res BW 100 kHz #VBW 300 KHz* #Sweep (#Swp) 1.000 s (2001 pts)

Start 30.0 MHz

30MHz~1GHz 30MHz~1GHz

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Agilent Spectrum Analyzer

ALIGA - i INT 20 i
Center Freq 2.000000000 GHz ) #Avg Type: RMS T DY Center Freq 2.000000000 GHz #Avg Type: RMS

et o Trig:Free Run ‘AvgiHold: 10110 O T1ig:Free Run AvglHold: 10110
\Gainiiow __ #Atten:36 B #htten: 36 dB

ctrum Analyzor - Swept SA
Frequency.

Auto Tune|

Mkr1 2.669 50 GHz Ao Mkr1 2.656 00 GHz|
Refofiet 969,48 42.804 dBm Rer 36.00 dBm ~42.706 dBm

CenterFreq|

CenterFreq|
2.000000000 GHz|

StartFreq
1.000000000 GHz|

StopFreq|
3.000000000 GHz|

CFStep
200.000000 MHz|
Auto Man|

I ———

Stop 3.000 GHz
#VBW 3.0 MHz* #Sweep (#Swp) 1.000 s (40001 pts)

StaTS

Stop 3.000 GHz Start 1.000 GHz
#VBW 3.0 MHz* #Sweep (#Swp) 1.000 s (40001 pts) #Res BW 1.0 MHz

STATUS,

Start 1.000 GHz

1GHz~3GHz 1GHz~3GHz

Agilent Spectrum Analyzer - Swept SA
Frequency.

Agilent Spectrum Analyzer - Swept SA
r =

o o
Frequency Center Freq 11.500000000 GHz R
Stz ig:Free Run

P T s e[ T e sounce o |__siauno ; e e Fob.o0s
Center Freq 11.500000000 GHz #hvg Type: RMS E ,“ .
ST [ feerun  AvaHold 10110 n—_—
IFGain:Low #Atten: 30 dB IFGain:Low #Atten: 30 dB. 1L
3 Auto Tune " - Auto Tune|
Mkr1 5.193 850 GH: - Ref Offset 16.46 dB Mkr1 18.847 400 GH -
-34.639 dBm

Ref Offset 16.45 dB 19
Ref 20.00 dBm -32.849 dBm Ref 20.00 dBm
CenterFreq|

CenterFreq|
11500000000 GHz|

11500000000 GHz|

StartFreq|
3.000000000 GHz,|

StopFreq|
20.000000000 GHz|

Stop 20.000 GHz
#VBW 3.0 MHz* #Sweep (#Swp) 1.000 s (40001 pts)

Start 3,000 GHz Stop 20.000 GHz Start 3.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHZ* #Sweep (#Swp) 1.000 s (40001 pts)| #Res BW 1.0 MHz

3GHz~20GHz 3GHz~20GHz
1RB#0 1RB#0

LTE FDD Band 4-3MHz Channel Bandwidth
High Channel

Center Freq 15.075000 MHz Sheg Type: Rl BAvg Type: RMS
R Trig:Free Run AvglHold: 1010 e AuglHold: 10710
Wi Gaintow  BAtten: 30 B ¥ Gainclowe
Ref Offset 7.48 48 W Ref Offset 7.48 48
Ref 10.00 dBm Ref 10.00 dBm
CenterFreq Center Freq
16.075000 MHz

16.075000 MHzZ

top 30.00 MHz Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz FVEBW 30 kHz* #Sweep (#Swp) 1.000 5 (1001 pis)

Start 150 kHz St
#Res BW 10 kHz #VBW 30 kHz* #Sweep (#Swp) 1.000 s (1001 pts)

0.15MHz~30MHz 0.15MHz~30MHz

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China



Agilent Spoctrum Analyzer

Start 30.0 MHz

Center Freq 515.000000 MHz

Ref Offset 8,69 dB.
Ref 20.00 dBm

HUAK TESTING

Swept A

ENEEINT|SCURCE OFF | ALIGALTO | 12i53i27 AMFs
#Avg Type: RMS.
st Trig: Free Run AvglHold: 10110

#Atten: 30 4B

Mkr1 905.9 MHz|
-63.397 dBm

30000000 MHz|

Stop 1.0000 GHz
#Sweep (#Swp) 1.000 s (2001 pts)

STATUS,

#VBW 300 kHz*

Frequency

515.000000 MHz

Page 44 of 71

Auto Tune|

CenterFreq|
StartFreq|

StopFreq|
GHz|

Report No.: HK2501150317-2E

Agilent Spectrum Analyzer - Swept SA

E O
#Avg Type: RMS
Avgl

D
Center Freq 515.000000 MHz
[Hold: 10/10

= Trig: Free Run
‘ow __HAtten: 30 dB

Mkr1 959.7 MHz|

Ref Offset8.69 dB 63.398 dBm

Ref 20.00 dBm

Stop 1.0000 GHz
#Sweep (#Swp) 1.000 s (2001 pts)

StaTS

Start 30.0 MHz

#Res BW 100 kHz #VBW 300 kHz*

Frequency.

Auto Tune|

CenterFreq|
516.000000 MHz|

StartFreq
30.000000 MHz|

StopFreq|
1.000000000 GHz|

CFStep
97.000000 MHz|
Auto Man|

Start 1,000 GHz
#Res BW 1.0 MHz

Agilent Spectrum Analyzer - Swept SA
o

g = 3 Qi
Center Freq 2.000000000 GHz
PNO: F

Ref Offset9,69 dB.
Ref 30.00 dBm

30MHz~1GHz

URCE OFF

#Avg Typ:
o= Trig: Free Run AvglHold: 10110
[FGainLow __ #Atten: 36 dB

Mkr1 2.655 15 G

CenterFreq|
2

Stop 3.000 GHz
#Sweep (#Swp) 1.000 5 (40001 pts)

#VBW 3.0 MHZ*

-42.848 dBm

Frequency

GHz

StartFreq|

30MHz~1GHz

Agilent Spectrum Analyzer - Swept SA

Rk Tme sl
Center Freq 2.000000000 GHz
PNO: F

FGain:Low

Avg Type:
AvglHold: 10/10

¥ Trig: Free Run
#Atten: 36 4B
Mkr1 2.667 40 GHz|

Ref Offset9,69 dB -42.890 dBm

Ref 30.00 dBm

Stop 3.000 GHz
#Sweep (#Swp) 1.000 5 (40001 pts)

Start 1.000 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz*

Frequency.

CenterFreq|
2000000000 GHz|

StartFreq|
1.000000000 GHz|

StopFreq|
3.000000000 GHz|

Ref

Start 3.000 GHz

Center Freq 11.500000000 GHz
T

Rof Offset 16.46 dB.
20,00 dBm

1GHz~3GHz

ENSE INT] SOURCE OF SLIGUAUTO

) #Avg Type: RMS.
Trig: Fraa Run ‘AvgiHold: 10110

0 Fast
[FGain:Low __ #Atten: 30 dB

Mkr1 18.807 450 GHz|
-34.731 dBm

Stop 20.000 GHz
#Sweep (#Swp) 1.000 s (40001 pts)

STATUS,

#VBW 3.0 MHz*

20000000000 GHz

Frequency

Auto Tune

CenterFreq|

StartFreq|

3000000000 GHz

Stop Freq|

1GHz~3GHz

trum Analyzer - Swept SA
T T G OF
r Fre #Avg Type: RMS
Center Freq 11.500000000 GHz & Av;ﬂiox{:.emm
#atten: 30 4B
Mkr1 18.812 975 GHz

Refofteet 1645 43 -34,707 dBm

f 20.00 dBm

Stop 20.000 GHz
#Sweep (#Swp) 1.000 s (40001 pts)

StaTUS

Start 3.000 GHz

#Res BW 1.0 M #VBW 3.0 MHz*

Frequency

Auto Tune,

CenterFreq|
11.500000000 GHz|

StartFreq|
3.000000000 GHz|

StopFreq|
20.000000000 GHz|

3GHz~20GHz

3GHz~20GHz

1RB#0

1RB#0
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